



Date: - 12th February 2016

**Corrigendum
for
Rate Contract for Procurement of Drugs**

Revised NIT Issue Date : 14th January 2016
NIT No. : Admn/RC/08/2015-AIIMS.JDH
Last Date of Submission : 16th February 2016 at 03:00 PM
Revised Last Date of Submission : 01st March 2016 at 03:00 PM

The List of drugs (2086 drugs) at Annexure 'B', Page No. 08 to Page No. 52 is replaced by the following Revised List of Drugs (2027 drugs):

Note: If below mentioned drugs are manufactured in different preparation or strength, then the bidder may also include the same in their bids.

Please also provide the below information in Microsoft Excel in Compact Disc/DVD alongwith the financial bid envelope.

Revised List of Drugs Annexure- 'B'

S. No.	Particulars	Preparation	STRENGTH
SCH-1 Gastro Intestinal			
1	(Norfloxacin 100mg + Metronidazole 100mg) per 5ml	Liquid	30ml
2	5-Amino salicylic Acid (5-ASA)	Tablets	400mg
3	Adefovir	Tablets	10mg
4	Antacid [Magnesiumtrisilicate+ Alluminium Hydroxide]	syrup	200 ml.
5	Bisacodyl	Tablets	5 mg
6	Bisacodyl	Suppository	10mg
7	Ciproflaxacin 500mg + Ornidazole 500mg	Tablets	(500+500)mg
8	Ciprofloxacin 500+tinidazole 600mg	Tablets	500mg + 600mg
9	Combination of Al.Hydroxide Magesium hydroxide/trisilicate. Simethicone, Activated methyl polysilox etc	Tablets	
10	Combination of Al.Hydroxide Magesium hydroxide/trisilicate. Simethicone, Activated methyl polysilox etc	syrup	

11	Combination of Aluminium Hydroxide Magnesium hydroxide/trisilicate simethicone, activated methyl polysilox etc.	Liquid	170ml
12	Dicyclomine	Injection	10mg
13	Dicyclomine	Tablets	10mg
14	Dicyclomine	Tablets	20mg
15	Dicyclomine	Drops	10mg/ml
16	Dicyclomine	syrup	10mg/5ml
17	Dicyclomine	syrup	100mg/5ml
18	Diosmin 450mg +50mg Hesperidine+micronized flavonoid500mg	Tablets	(450+50)mg
19	Domperidone	Tablets	5mg
20	Domperidone	Tablets	10mg
21	Domperidone	Liquid	5mg/5ml
22	Domperidone 10mg+Omeprazole 20mg	Tablets	30mg
23	Drotaverine HCL 40mg	Injection	2ml
24	Esomeprazole	capsules	20mg
25	Esomeprazole	capsules	40mg
26	Esomeprazole	Injection	40mg
27	Euphorbia prostrata dry extract	Tablets	100 mg
28	Famotidine	Tablets	20 mg
29	Fungal diastase in combination with Lactic acid Bacillus/Pepsin/papain, vit B Com. and/or any other ingredients	Liquid	200ml
30	Fungal diastase in combination with lacticacid Bacillus/:Pepsin/Vit.B and/or any other ingredient	Tablets	
31	Furazolidone	Tablets	100mg
32	hydrocortisone recta	cream	20 gm
33	hydrocortisone recta	Ointment	20 gm
34	Hyoscine Butyl Bromide	Tablets	10mg
35	Hyoscine Butylbromide	Injection	20mg/ml
36	Ispaghula husk	Powder	100gm
37	Ispaghula Husk3.5 gm/15gm & Lactulose 10 gm/15gm		
38	Itopride	Tablets	50mg
39	Itopride	Tablets	150mg
40	Lactulose	Liquid	10gm/15ml.
41	Lactulose 3.3335g	Liquid	300 ml
42	Lamividune	Tablets	100mg
43	Lansoprazole	Tablets	15mg
44	Lansoprazole	Tablets	30mg
45	Lansoprazole	Tablets	15mg (DT)
46	Lansoprazole	Syrup	15mg/5ml
47	Levosulpiride	Tablets	25mg
48	Levosulpiride	Tablets	50mg
49	Levosulpiride	Tablets	75mg
50	Liquid paraffin +Milk of magnesia with or without Phenolphthalein	Liquid	200ML
51	Loperamide	Tablets	2mg
52	Mesalazine	Enema	4gm
53	Mesalazine	Tablets	400mg
54	Metoclopramide	Syrup	5 mg /5ml

55	Metoclopramide	Tablets	5mg
56	Metoclopramide	Tablets	10 mg
57	Metoclopramide	Tablets	25 mg
58	Metoclopramide 5mg/ml	Injection	10ml
59	Metronidazole	Tablets	200mg
60	Metronidazole	Tablets	400mg
61	Metronidazole	Injection	500mg
62	Metronidazole+Furazolidone 400+100mg	Tablets	(400+100)mg
63	Mosapride	Tablets	5mg
64	N-Acetylcysteine	Tablets	600 mg
65	N-Acetylcysteine	Injection	200 mg/ml
66	Omeprazole	Injection	40mg
67	Omeprazole	capsules	40 mg
68	Omeprazole	capsules	10mg
69	Omeprazole	capsules	20mg
70	Ondansetron	Tablets	8 mg
71	Ondansetron	Syrup	2mg/5ml
72	Ondansetron	Injection	2mg/ml
73	Ondansetron MD	Tablets	4 mg
74	Ornidazole	Tablets	500mg
75	Ornidazole 500 + Ofloxacin 200mg	Tablets	
76	Ornithine L Aspartate	Injection	10ml
77	Oxethazaine + Antacid Gel	Liquid	200 ml
78	Pantoprazole	Injection	40mg
79	Pantoprazole	Tablets	20mg
80	Pantoprazole	Tablets	40 mg
81	Pantoprazole 40mg + Domperidone 10mg	capsules	40mg+10mg
82	Pantoprazole40mg+Domperidone 30mg SR	capsules	(40mg+10mg)sr
83	Peg Inerferon α 2b	Injection	080 μ gm
84	Polyethylene glycol	Powder	one pack
85	Proctoclysis Enema	Enema	20 ml
86	Proctoclysis Enema	Enema	30 ml
87	Proctoclysis Enema	Enema	100 ml
88	Promethazine	Liquid	5mg/5ml
89	Promethazine 25mg/ml	Injection	2ml
90	Rabeprazole Sodium	Tablets	20mg
91	Rabeprazole Sodium	Tablets	40mg
92	Rabeprazole20+Domperidone10mg	Tablets	(20+10)mg
93	Rabeprazole20mg+Domperidone 30mg SR	Tablets	(20+30)mgSR
94	Ranitidine	Tablets	300mg
95	Ranitidine	Injection	50mg/2ml
96	Ranitidine	Tablets	150mg
97	Rifaximin	Tablets,	200 mg
98	Rifaximin	Tablets,	400 mg
99	secnidazole	Tablets	40mg
100	Secnidazole	Tablets	1Gm
101	Secnidazole	Tablets	500mg
102	Sodium Phosphate enema	Liquid	100 ml

103	Sucralfate	Liquid	200ml
104	Sulphalsalazine	Tablets	1000mg
105	Sulphalsalazine	Tablets	500mg
106	Tenofovir	Tablets	300mg
107	Terlipressin	Injection	1mg
108	Tinidazole	syrup	300mg/5ml
109	Tinidazole 600 mg+norfloxacin 400mg	Tablets	(600+400)mg
110	Tinidazole I.P.	Tablets	150mg
111	Tinidazole I.P.	Tablets	300 mg
112	Tinidazole I.P.	Tablets	500mg
113	Ursodeoxycholic Acid	Tablets	75 mg
114	Ursodeoxycholic Acid	Tablets	150mg
115	Ursodeoxycholic Acid	Tablets	300mg
SCH-2 Cardio Vascular System			
116	Acetyl salicylic acid	Tablets	75mg soluble
117	Acetyl salicylic acid	Tablets	100mg soluble
118	Acetyl salicylic acid	Tablets	75mg dispersible
119	Acetyl salicylic acid	Tablets	100mg dispersible
120	Acetyl salicylic acid	Tablets	325 mg soluble
121	Acetyl salicylic acid	Tablets	325 mg dispersible
122	Adenosine	Injection	6mg/2ml
123	Alteplase (Tissue Plasminogen activator)	Injection	20 mg
124	Alteplase (Tissue Plasminogen Activator)	Injection	50 mg
125	Amiodarone	Injection	50mg/ml
126	Amiodarone	Tablets	100mg
127	Amiodarone	Tablets	200mg
128	Amlodipine	Tablets	10 mg
129	Amlodipine	Tablets	2.5mg
130	Amlodipine	Tablets	5mg
131	Amlodipine + Lisiniopril	Tablets	5+5mg
132	Amlodipine5mg+Atenolol 50mg	Tablets	(5+50)mg
133	Aprotinin	Injection	50ml
134	Aspirin ASA	Tablets	150mg
135	Atenolol	Tablets	25mg
136	Atenolol	Tablets	50mg
137	Atenolol	Tablets	100mg
138	Atorvastatin	Tablets	5mg
139	Atorvastatin	Tablets	10mg
140	Atorvastatin	Tablets	20mg
141	Atorvastatin	Tablets	40mg
142	Atorvastatin	Tablets	80mg
143	Bisoprolol Ups 5Mg + Amolodepin	Tablet	5 mg
144	Bisoprolol USP	Tablet	2.5 mg
145	Bisoprolol USP	Tablet	5 mg
146	Bisoprolol USP 2.5Mg + Hydrochlorothiozide 6.25mg	Tablet	2.5mg+6.25mg
147	Bromocriptine Mesylate	Tablets	1.25 mg
148	capsulestopril	Tablets	25 mg

149	Carvedilol	Tablets	12.5mg
150	Carvedilol	Tablets	3.125 mg
151	Carvedilol	Tablets	6.25mg
152	Cinnarizine	Tablets	25mg
153	Cinnarizine	Tablets	75mg
154	Clonidine	Tablets	100 mcg
155	Clonidine	Injection	150mcg/ ml
156	Clopidogrel	Tablets	75 mg
157	Clopidogrel 75mg + Aspirin 75mg	Tablets	(75+75)mg
158	Clopidogrel 75mg+Aspirin ASA 150mg	Tablets	(75+150)mg
159	Dabigatran etexilate	Tablets	110 mg
160	Dabigatran etexilate	Tablets	150 mg
161	Dalteparin P F Syringe	Injection	7500 I.U.
162	Dalteparin P F Syringe,	Injection	2500 I.U. /0.2ml
163	Dalteparin P F Syringe,	Injection	5000 I.U. /0.2ml
164	Digoxin	Tablets	0.25mg
165	Digoxin	Injection	0.25mg/ml -2ml
166	Digoxin	syrup	0.05mg/ml
167	Diltiazem	Tablets	30mg
168	Diltiazem	Tablets	60 mg
169	Diltiazem	Tablets	120mg
170	Diltiazem	Tablets	90mg SR
171	Dobutamine	Injection	500mg
172	Dobutamine (lyophilized)	Injection	250mg
173	Dopamine	Injection	40mg/ml
174	Doxazosin	Tablets	1mg
175	Doxazosin	Tablets	2mg
176	Enalapril	Tablets	2.5mg
177	Enalapril	Tablets	5mg
178	Enalapril	Tablets	10mg
179	Enalapril Maleate	Injection	1.25mg/ml
180	Enoxaparin PF Syringe	Injection	40 mg/0.4 ml
181	Enoxaparin PF Syringe	Injection	60mg/0.6 ml
182	Enoxaparin PF Syringe	Injection	20 mg/0.2 ml
183	Eptifibatide	Injection	20mg/ 10 ml
184	Eptifibatide	Injection	75mg/ 100 ml
185	Esmolol	Injection	10 ml
186	Ethamsylate	Tablets	250mg
187	Ethamsylate	Tablets	500mg
188	Ethamsylate	Injection	125mg/ml
189	Ethamsylate	Injection	250mg/ml
190	Fenofibrate	Tablets	160mg
191	Fenofibrate	Tablets	200mg
192	Fenofibrate	Tablets	160mg
193	Fondaparinux Sod. PFS	Injection	2.5mg/0.5ml
194	Frusemide	Tablets	40mg
195	Frusemide	Tablets	100 mg
196	Frusemide	syrup	300mg/30ml

197	Frusemide	Injection	10 mg/ml (2 ml)
198	Frusemide 40 mg + Amiloride Hcl 5 mg	Tablets	(40+5)mg
199	Furosemide	Injection	10 mg/ ml
200	Glyceryl Trinitrate	Sublingual Tablets	0.5 mg
201	Glyceryl Trinitrate (Nitroglycerine)	Tablets	2.5mg
202	Glyceryl Trinitrate (Nitroglycerine)	Tablets	6.5 mg
203	Glyceryl Trinitrate (Nitroglycerine) 5mg/ml	Injection	10 ml
204	Glyceryl Trinitrate Transdermal Patch	Patch	5mg
205	Haemcoagulase	Injection	1ml
206	Heparin	Injection	1000 IU/ml
207	Heparin	Injection	2500IU/ml
208	Heparin	Injection	5000IU/ml
209	Hydralazine hydrochloride	Injection	20mg/ml
210	Hydrochlorothiazide	Tablets	12.5mg
211	Hydrochlorothiazide	Tablets	25mg
212	Hydrochlorothiazide	Tablets	50mg
213	Indapamide	Tablets	1.5mg
214	Indapamide	Tablets	2.5mg
215	Irbesartan	Tablets	150mg
216	Irbesartan	Tablets	300mg
217	Irbesartan 150mg+ Hydrochlorothiazide 12.5mg	Tablets	(150+12.5)mg
218	Irbesartan 300mg + Hydrochlorothiazide 12.5mg	Tablets	(300+12.5)mg
219	Isosorbide 5 Mononitrate	Tablets	10mg
220	Isosorbide 5 Mononitrate	Tablets	20mg
221	Isosorbide 5 Mononitrate	Tablets	30mg
222	Isosorbide 5 Mononitrate	Tablets	40mg
223	Isosorbide 5 Mononitrate	Tablets	30mgSR
224	Isosorbide 5 Mononitrate	Tablets	60mgSR
225	Isosorbide Dinitrate	Tablets	5mg
226	Isosorbide Dinitrate	Tablets	10mg
227	Labetalol	Tablets	100mg
228	labetalol 20mg/4ml	Injection	5mg/ml
229	levo carnitine	Injection	500 mg
230	levo carnitine	Injection	1gm
231	Levodopa+Carbidopa	Tablets	100 mg+10 mg
232	Levodopa+Carbidopa	Tablets	250 mg+25 mg
233	Levodopa+Carbidopa	Tablets	100mg+25 mg
234	Lignocaine Hydrochloride 1%	Injection	30 ml
235	Lignocaine i.v without preservative	Injection	50 ml
236	Lisinopril	Tablets	2.5mg
237	Lisinopril	Tablets	5mg
238	Lisinopril	Tablets	10mg
239	Losartan 50 mg+ Hydrochlorothiazide 12.5mg	Tablets	(50+12.5)mg
240	Losartan Potassium	Tablets	25mg
241	Losartan Potassium	Tablets	50mg
242	Methyldopa	capsules	5mg
243	Methyldopa	capsules	10mg
244	Metolazone	Tablets	2.5mg

245	Metolazone	Tablets	5mg
246	Metoprolol	Tablets	25mg
247	Metoprolol	Tablets	50mg
248	Metoprolol	Tablets	100mg
249	Metoprolol	Tablets	50XL
250	Metoprolol	Tablets	100XL
251	Metoprolol	Tablets	25XL
252	Metoprolol 1mg/ml	Injection	5ML
253	Milrinone	Injection	10mg/10ml
254	Nebivolol	Tablets	2.5mg
255	Nicorandil	Tablets	5mg
256	Nifedipine	capsules	5mg
257	Nifedipine	capsules	10mg
258	Nifedipine	capsules	20mg
259	Nifedipine	Tablets	5 mg
260	Nifedipine	Sublingual	5mg
261	Nifedipine	Sublingual	10mg
262	Nifedipine	Tablets	20mgSR
263	Nimodipine 10mg	Injection	10 mg
264	Nitroglycerine	Injection	5mg/ml
265	Noradrenaline	Injection	1mg/ml
266	Olmesartan	Tablets	20mg
267	Olmesartan	Tablets	40mg
268	Pentoxifylline	Tablets	400mg
269	Perindopril	Tablets	2mg
270	Perindopril	Tablets	4mg
271	Perindopril	Tablets	8mg
272	Perindopril + Indapamide (4+1.25mg)	Tablets	5.25mg
273	Perindopril 4mg + Amlodipine 5mg	Tablets	(4+5)mg
274	Polidocanal 3%	Injection	2ml
275	Prazosin	Tablets	1mg
276	Prazosin	Tablets	2mg
277	Prazosin	Tablets	5mg
278	Prazosin	Tablets	2.5mg
279	Procainamide Hydrochloride	Tablets	250 mg
280	Procainamide Hydrochloride	Injection	100mg/ml
281	Propranolol	Tablets	10mg
282	Propranolol	Tablets	20mg
283	Propranolol	Tablets	40mg
284	Propranolol	Tablets	40 T.R.
285	Propranolol	Injection	1mg/ml
286	Prostaglandine	Injection	
287	Prostaglandine	Gel,	
288	Prostaglandine	Tablets	
289	Protamine Suplhate 1%	Injection	5 ml amp
290	Ramipril	Tablets	1.25mg
291	Ramipril	Tablets	2.5mg
292	Ramipril	Tablets	5mg

293	Ramipril	Tablets	10mg
294	Ramipril + hydrochlorothiazide	Tablets	2.5/12.5mg
295	Ramipril + hydrochlorothiazide	Tablets	5/12.5mg
296	Ramipril 10mg + Hydrochlorothiazide 12.5mg	Tablets	(10+12.5)mg
297	reviparin sodium 3436anti xa I.U	Injection	0.6 ml
298	Rivaroxaban	Tablets	10mg
299	Rosuvastatin	Tablets	5mg
300	Rosuvastatin	Tablets	10mg
301	Rosuvastatin	Tablets	20mg
302	S-Amlodipine	Tablets	1.25mg
303	S-Amlodipine	Tablets	2.5mg
304	S-Amlodipine	Tablets	5mg
305	S-Amlodipine 2.5mg.+ Atenolol 50mg.	Tablets	2.5mg+50mg
306	Simvastatin	Tablets	5mg
307	Sodium Nitroprusside	Injection	50mg/5ml
308	Sodium Nitroprusside	Injection	150mg/ ml
309	Spironolactone	Tablets	25mg
310	Spironolactone	Tablets	50mg
311	Spironolactone	Tablets	100mg
312	Spironolactone+Frusemide	Tablets	50mg+20mg
313	Streptokinase	Injection	7,500,00 IU
314	Streptokinase	Injection	15,00,000 IU
315	Telmisartan	Tablets	20mg
316	Telmisartan	Tablets	40mg
317	Telmisartan + Hydrochlorothiazide	Tablets	40+12.5mg
318	Terazosin	Tablets	1 mg
319	Terazosin	Tablets	2 mg
320	Terazosin	Tablets	5 mg
321	Tirofiban	Injection	100ml
322	Torsemide	Tablets	80mg
323	Torsemide	Injection	10mg/ml
324	Torsemide	Injection	20 mg/ ml
325	Tranexamic Acid	Tablets	500mg
326	Tranexamic Acid	Injection	500mg/5ml
327	Triamterene 50 mg + Benzthiazide 25 mg	Tablets	(50+25)mg
328	Trimetazidine	Tablets	20mg
329	Trimetazidine MR	Tablets	35mg
330	Trimetazidine SR	Tablets	60mg
331	Urokinase	Injection	50,000 IU/ml
332	Urokinase	Injection	10,00,000 IU/ml
333	Urokinase	Injection	2.5lakh IU
334	Urokinase	Injection	5lakh IU
335	Urokinase	Injection	7.50 lakh IU
336	Verapamil	Injection	2.5mg/ml
337	Verapamil	Tablets	40mg
338	Verapamil	Tablets	80mg
339	Verapamil	Tablets	120mg SR
340	Vitamin K	Injection	1 mg/ml

341	Vitamin K	Injection	2mg/ml,
342	Vitamin K	Injection	10 mg/ml
343	Warfarin	Tablets	1mg
344	Warfarin	Tablets	2mg
345	Warfarin	Tablets	3mg
346	Warfarin	Tablets	5mg
SCH-3 Central Nervous System			
347	Alpha Methyldopa	Tablets	250mg
348	Alprazolam	Tablets	0.25mg
349	Alprazolam	Tablets	0.5mg
350	Alprazolam	Tablets	1 mg
351	Alprazolam SR	Tablets	0.5mg
352	Alprazolam SR	Tablets	1mg
353	Amitriptyline	Tablets	10mg
354	Amitriptyline	Tablets	25 mg
355	Amitriptyline	Tablets	75 mg
356	Betahistine	Tablets	8mg
357	Betahistine	Tablets	16mg
358	Betahistine	Tablets	24mg
359	Betahistine	Tablets	32mg
360	Botulinum Toxoid	Injection	100mg
361	Bromocriptine	Tablets	2.5mg
362	Buprenorphine 2mg +Naloxone 0.5mg	Tablets	(2+0.5)mg
363	Buprenorphine	Tablets	8mg
364	Buprenorphine sublingual	Tablets	0.2mg
365	Buprenorphine	Tablets	0.4mg
366	Carbamazepine	Tablets	100mg
367	Carbamazepine	Tablets	200mg
368	Carbamazepine	Tablets	400mg
369	Carbamazepine	syrup	100mg/5ml
370	Carbamazepine SR	Tablets	200mg
371	Carbamazepine SR	Tablets	400mg
372	Carbidopa	Tablets	25mg
373	Carbidopa	Tablets	50mg
374	Carbidopa	Tablets	100mg
375	Chlorpromazine hydrochloride	Tablets	25 mg
376	Chlorpromazine hydrochloride	Tablets	50mg
377	Chlorpromazine hydrochloride	Tablets	100mg
378	Chlorpromazine hydrochloride	Syrup	25mg/5ml
379	Chlorpromazine hydrochloride	Injection	25mg/ml
380	Citalopram	Tablets	10mg
381	Citalopram	Tablets	20mg
382	Citalopram	Tablets	40mg
383	Clinidipine	Tablets	5mg
384	Clinidipine	Tablets	10mg
385	Clobazam	Tablets	5mg
386	Clonazepam	Tablets	0.25mg
387	Clonazepam	Tablets	0.5mg,

388	Clonazepam	Tablets	1mg
389	Clonazepam	Tablets	2mg
390	Colchicine	Tablets	0.5mg
391	Deferasirox	Tablets	100mg
392	Deferasirox	Tablets	200mg
393	Deferasirox	Tablets	250mg
394	Deferasirox	Tablets	500mg
395	Deferiprone	Tablets	250mg
396	Deferiprone	Tablets	500mg
397	Dextropropoxyphene 65 mg + PCM/Acetaminophen 325/500/650 mg with or without Dicyclomine 10 mg	Tablets	
398	Dextropropoxyphene	Capsules.	65mg
399	Diazepam	Tablets	2.5 mg
400	Diazepam	Tablets	5mg
401	Diazepam	Injection	10mg/2ml
402	Diazepam	Rectal Suppository	2.5mg
403	Diazepam	Rectal Suppository	5mg
404	Diazepam	Tablets	2mg
405	Diazepam	Tablets	10 mg
406	Diazoxide	Tablets	15mg
407	Diethylcarbamazine citrate	Tablets	50 mg
408	Disulfiram	Tablets	250mg
409	Divalproex	Tablets	250mg
410	Divalproex	Tablets	500mg
411	Divalproex equivalent to valproic acid 250 mg	syrup	100 ml
412	Duloxetine	Tablets	20mg
413	Duloxetine	Tablets	40mg
414	Duloxetine	Tablets	60mg
415	Escitalopram	Tablets	5mg
416	Escitalopram	Tablets	10mg
417	Escitalopram	Tablets	20mg
418	Flumazenil	Injection	0.1 mg / ml, 5ml
419	Flunarizine	Tablets	5mg
420	Flunarizine	Tablets	10mg
421	Fluoxetine	Tablets	20mg
422	Fluoxetine	Tablets	40mg
423	Fluoxetine	Tablets	60mg
424	Fluoxetine	Tablets	10mg
425	Fluoxetine	Capsules	20mg
426	Fluphenazile decanoate	Injection	25mg/ml
427	Fosphenytoin	Injection	50mg/ml
428	Gabapentin	Tablets	300mg
429	Gabapentin	Tablets	400mg
430	Gabapentin	Tablets	600mg
431	Haloperidol	Tablets	2mg
432	Haloperidol	Tablets	5mg
433	Haloperidol	Tablets	10 mg

434	Haloperidol	Injection	5mg/ml
435	Hydroxyzine	Tablets	10mg
436	Hydroxyzine	Tablets	25mg
437	Hydroxyzine	Syrup	10mg/5ml
438	Imipramine	Tablets	25 mg
439	Imipramine	Tablets	75 mg
440	Lecithin 30mg+ equivalent to 175 mg of essential Phospholipids (EPL)(phosphatidylcholine,phosphatidylethanolamine,phosphatidylinositol,phosphatidylserine)	Capsules	(350+175)mg
441	Lamotrigin	Tablets	25mg
442	Lamotrigin	Tablets	50mg
443	Levetiracetam	Injection	100mg/5 ml.
444	Levetiracetam	Syrup	100mg/ml
445	Lithium Carbonate	Tablets	300mg
446	Lithium Carbonate	Tablets	450mg
447	Lithium Carbonate SR	Tablets	400mg
448	Lorezepam	Injection	2mg/ml
449	Lorezepam	Tablets	1mg
450	Lorezepam	Tablets	2mg
451	Lorezepam	Injection	4mg/2ml
452	Mefloquine	Tablets	250mg
453	Naltrexone	Tablets	50mg
454	Naproxen	Tablets	250mg
455	Naproxen	Tablets	500mg
456	Naproxen	Tablets	750mg
457	Nevirapine	Tablets	200mg
458	Nevirapine	syrup	10mg/ml
459	Nicotine Chewing gum	Tablets	2mg
460	Nicotine Chewing gum	Tablets	4mg
461	Nimodipine	Tablets	30mg
462	Nitrazepam	Tablets	5mg
463	Nitrazepam	Tablets	10mg
464	Nortriptyline	Tablets	25mg
465	Olanzapine	Tablets	2.5mg
466	Olanzapine	Tablets	5mg
467	Olanzapine	Tablets	7.5mg
468	Olanzapine	Tablets	10mg
469	Olanzapine	Tablets	20mg
470	Olanzapine	Injection	10mg/ml
471	Oxcarbamazepine	Tablets	150mg
472	Oxcarbamazepine	Tablets	300mg
473	Paracetamol	Injection	150mg/2ml
474	Paracetamol	Injection	300mg/2ml
475	Paracetamol	Injection	500mg/50 ml
476	Paracetamol 10mg/ml	Injection	1 gm/ 100 ml
477	Paracetamol+Tramadol	Tablets	325mg+37.5mg
478	Phenobarbitone	Tablets	30mg
479	Phenobarbitone	Tablets	60mg

480	Phenobarbitone	Syrup	20mg/5ml
481	Phenobarbitone	Injection	200mg
482	Phenytoin Sodium	Tablets	50 mg
483	Phenytoin Sodium	Tablets	100mg
484	Phenytoin Sodium	Injection	25mg/ml
485	Phenytoin Sodium	Liquids	100ml(25mg/ml)
486	Piperazine	Tablets	4.5 gm
487	Piperazine	Solution	750mg/5ml
488	Praiquantel	Tablets	600 mg
489	Pregabalin+Methylcobalamine	Tablets	75mg+500mcg
490	Pregabalin+Methylcobalamine	Tablets	75mg+750mcg
491	Pregabalin+Methylcobalamine	Tablets	150mg+1500mcg
492	Qietarpine Fumerate	Tablets	25mg
493	Qietarpine Fumerate	Tablets	100mg
494	Risperidone	Tablets	4mg
495	Risperidone	Tablets	3mg
496	Risperidone	Tablets	2mg
497	Risperidone	Tablets	1mg
498	Sertraline HCL	Tablets	25mg
499	Sertraline HCL	Tablets	50mg
500	Sildenafil	Tablets	25mg
501	Sildenafil	Tablets	50mg
502	Sodium valproate	Injection	100 mg/5ml
503	Sodium Valproate	Tablets	200mg
504	Sodium Valproate	Syrup	200mg/5ml
505	Sodium Valproate	Tablets	300mg
506	Sodium Valproate	Tablets	500mg
507	Sodium Valproate	Liquids	100ml/5ml
508	Sodium Valproate	Liquids	200mg/5ml
509	Sodium Valproate + Valproic Acid	Tablets	300mg
510	Sodium Valproate + Valproic Acid	Tablets	500mg
511	Sodium Valproate + Valproic Acid	Tablets	200mg
512	Trihexyphenidyl (Benzhexol) 2 mg	Tablets	2mg
513	Zaleplon	Tablets	5mg
514	Zaleplon	Tablets	10mg
515	Zidovudine	Tablets	100mg
516	Zidovudine	Tablets	300mg
517	Zidovudine	Syrup	50mg/5ml
518	Zolpidem	Tablets	5mg
519	Zolpidem	Tablets	10mg
520	Zolpidem SR	Tablets	6.25mg
521	Zolpidem SR	Tablets	12.5mg
SCH-4 Respiratory System			
522	Aminophylline	Injection	125mg/ml
523	Aminophylline	Injection	250 mg/2 ml
524	Beclomethasone	DPI	200mcg
525	Beclomethasone Dipropionate	Inhalation	50µg/dose
526	Beclomethasone Dipropionate	Inhalation	250µg/dose

527	Budesonide	DPI	100mcg
528	Budesonide	DPI	200mcg
529	Budesonide	MDI	100mcg
530	Budesonide	MDI	200mcg
531	Budesonide	MDI	400mcg
532	Budesonide	Resp.	0.5mg/2 ml
533	Codeine phosphate	Tablets	10mg
534	Codeine phosphate + Chlorpheniramine Maleate	Liquid	10mg/5ml
535	Dextromethorphan	Tablets	30mg
536	Doxophylline	Tablets	400mg
537	Doxophylline	Injection	100mg/10ml
538	Fluticasone + Salmeterol	MDI	125mcg+25mcg
539	Fluticasone + Salmeterol	MDI	250mcg + 25mcg
540	Fluticasone + Salmeterol	DPI	100mcg + 50mcg
541	Fluticasone + Salmeterol	DPI	500mcg + 50mcg
542	Formoterol + budesonide	MDI	6mcg + 200mcg
543	Formoterol + budesonide	MDI	6mcg+ 400mcg
544	Formoterol + budesonide	MDI	6mcg + 100mcg
545	Formoterol + Triotropium	DPI	12mcg + 18mcg
546	Formoterol+Triotropium	MDI	6 mcg+ 9mcg
547	Formoterol + budesonide	DPI	6mcg + 100mcg
548	Formoterol + budesonide	DPI	6mcg + 200mcg
549	Formoterol + budesonide	DPI	6mcg + 400mcg
550	Guaiphenesin+Dextromethorphan +Chlorpheniramine maleate (Sugar free)	Liquid	10mg + 10mg
551	Guaiphenesin+Dextromethorphan H Br+Chlorpheniramine Mal.(Syrup base)	Liquid	100ml
552	Hydrocortisone sodium succinate	Injection	100mg
553	Hydrocortisone sodium succinate	Injection	200mg
554	Hydrocortisone sodium succinate	Injection	400 mg,
555	Indacaterol maleate+Indacaterol+glycopyrronium bromide	Capsule	(143+110+63) micrograms
556	Ipratropium	MDI	20mcg
557	Ipratropium Br + Levosalbutamol	MDI	20mcg + 50mcg
558	Ipratropium Br + Levosalbutamol	Respuls	40mcg + 100mcg
559	Ipratropium Br + Levosalbutamol	Solution	40mcg + 100mcg
560	Ipratropium Br + Salbutamol	MDI	20mcg/mg + 100mcg/mg
561	Ipratropium Bromide	Inhalation	20µg/metered dose
562	Ipratropium Respirator solu. for nebulisers	Respuls	250mcg/ml
563	Ipratropium Respirator solu. for nebulisers	Solution	15ml
564	Ipratropium Respirator solu. for nebulisers	Respuls	500mcg
565	Ipratropium Respirator solu. for nebulisers	Solution	2ml
566	Montelukast	Tablets	4mg
567	Montelukast	Tablets	5mg
568	Montelukast	Tablets	10mg
569	Montelukast + Levocetirizine	Tablets	10mg+5mg
570	Montelukast +Fexofenadine	Tablets	10mg+120mg

571	Phenyephine 5mg with Chlorpheniramine Maleate 2mg	Liquid	60ml
572	Promethazine Hydrochloride 1.5mg + Pholcodine 1.5mg	Liquid	60ml
573	Salbutamol	DPI	200mcg
574	Salbutamol	MDI	100mcg
575	Salbutamol	Resp. Solution	15 ml,
576	Salbutamol +Ipratropium Bromide	Resp.	205 mg+ 500mcg/2.5 ml
577	Salbutamol 100mcg +Ipratropium Bromide 200mcg	MDI	100mcg + 20mcg
578	Salbutamol 2 mg + Theophylline 100 mg	Tablets	2mg+100mg
579	Salbutamol 2 mg + Theophylline 200 mg	Tablets	2mg+200mg
580	Salbutamol 2 mg/5 ml	Liquid	100ml
581	Salbutamol 5mg/ml	Resp.	15 ml/2.5 ml
582	Salbutamol Sulphate	Tablets	2 mg
583	Salbutamol Sulphate	Tablets	4mg
584	Salmeterol + Fluticasone with accuhaler device	MDI	50mcg/500mcg
585	Salmeterol + Fluticasone with accuhaler device	MDI	50mcg/250mcg
586	Salmeterol + Fluticasone	DPI	50mcg + 250mcg
587	Salmeterol+Fluticasone	DPI	50mcg+250mcg
588	Terbutaline	Tablets	2.5mg
589	Terbutaline	Tablets	5mg
590	Terbutaline	Injection	0.5mg/ml
591	Terbutaline 1.5mg/5ml	Liquid	100 ml
592	Terbutaline Nebulising solution 0.5mg/ml	Resp. Solution	10ml
593	Terbutaline Sulphate + Brohexine Hydrochloride + Guaiphenesin + Menthol	Syrup	100 ml
594	Terbutaline+Bromhexine HCR	Liquid	30 ml
595	Theophylline + Etophylline	Injection	27.5mg+ 82.5mg
596	Theophylline + Etophylline	Liquid	100ml
597	Theophylline +Etophylline 2 ml	Injection	50.6+169.4
598	Theophylline 35 mg + Etophylline 115mg	Tablets	150mg
599	Theophylline 70 mg + Etophylline 231mg	Tablets	300mg
600	Tiotropium	DPI	18mcg
601	Tiotropium	MDI	9mcg
SCH-5 Genito Urinary System			
602	Acetazolamide	Tablets	250 mg
603	Carboprost Tromethamine	Injection	250mcg/ml
604	Darifenacin	Tablets	7.5mg
605	Darifenacin	Tablets	15mg
606	Dicyclomine 10 mg + Chlordizepoxide 5 mg + clnidium bromide 2.5mg	Tablets	
607	Dicylomine	Syrup	100 ml
608	Dicylomine 10 mg/ml	Injection	10mg
609	Dinoprostone 0.5 mg	Tablets	0.5mg
610	Dinoprostone 0.5 mg	Injection	0.5mg
611	Finasteride	Tablets	5mg
612	Flavoxate	Tablets	200mg
613	Gelusil MPS	Syrup	200 ml
614	Each single dose vial contains (Sterile Lyophilized) Triptorelin Pamoate equivalent to Triptoreline 3.75 mg	Injection	LA. 3.75mg

615	Each single dose vial contains (Sterile Lyophilized) Triptorelin Pamoate equivalent to Triptoreline 3.75 mg	Injection	LA. 11.25mg
616	Isoxsuprine	Tablets	10mg
617	Methyl ergometrine	Tablets	0.125mg
618	Methyl ergometrine	Injection	0.2mg/ml
619	Mifepreston	Tablets	200mg
620	Nitrofurantoin	Tablets	50mg
621	Nitrofurantoin	Tablets	100mg
622	Nitrofurantoin	Tablets	100mg SR
623	Nitrofurantoin	Syrup	125mg/5ml
624	Povidone Iodine Pessary 200 mg	Tablets	200mg
625	Solifenacin	Tablets	5mg
626	Solifenacin	Tablets	10mg
627	Tolterodine	Tablets	1mg
628	Tolterodine	Tablets	2mg
SCH-6 Antibiotics & Antiseptics			
629	Albendazole	Liquid	200mg
630	Acyclovir	Injection	500 mg
631	Acyclovir	Suspension	400 mg / 5 ml
632	Acyclovir	Injection	250mg
633	Acyclovir	Tablets	200mg
634	Acyclovir	Tablets	400mg
635	Acyclovir	Tablets	800mg
636	Albendazole	Tablets	400mg
637	Alendronate	Tablets	10mg
638	Anidulafungin 100 mg	Injection	30 ml
639	Amikacin	Injection	50mg
640	Amikacin	Injection	100mg
641	Amikacin	Injection	250mg
642	Amikacin	Injection	500mg
643	Amoxicillin	Capsules	250 mg
644	Amoxicillin	Capsules	500mg
645	Amoxicillin + Clavulanic Acid	Liquid	200+28.5mg
646	Amoxicillin	Liquid	125mg/5ml
647	Amoxicillin + Clavulanic Acid	Tablets	250mg+125mg
648	Amoxicillin + Clavulanic Acid	Tablets	200mg+28.5 mg
649	Amoxicillin + Clavulanic Acid	Tablets	625mg.
650	Amoxicillin + Clavulanic Acid	Tablets	1000mg.
651	Amoxicillin 250mg.+ Cloxacillin 250mg.	Injection	250mg+250mg
652	Amoxicillin 500mg+ Clavulanic Acid 125mg	Tablets	625 mg
653	Amoxicillin KidTabletss	Tablets	125mg
654	Amoxicillin+ clavulanic acid	Injection	300mg
655	Amoxicillin+ clavulanic acid	Injection	600mg
656	Amoxicillin+ clavulanic acid	Injection	1.2gm
657	Amoxicillin+Cloxacillin	Capsules	500mg
658	Amoxicillin+Cloxacillin+LB	Capsules	250mg+250mg+60 mill
659	Amphotericin B Lipid	Injection	50mg
660	Ampicillin	Powder for	125 mg / 5 ml

		suspension	
661	Ampicillin	Injection	125mg
662	Ampicillin	Injection	250mg
663	Ampicillin	Injection	1000mg.
664	Ampicillin	Injection	500mg
665	Ampicillin 125mg.+ Cloxacillin 125mg	Tablets	125mg+125mg
666	Ampicillin 250mg+Cloxacillin 250mg	Capsules	250mg+250mg
667	Artemether	Injection	80mg
668	Artemether+lumefantrine	Tablets	80mg+480mg
669	Artemether+lumefantrine	Syrup	20mg+120mg
670	Artemether+lumefantrine	Syrup	40mg/240mg
671	Artemether+Lumefantrine	Tablets	80mg+480mg
672	Artesunate	Tablets	50mg
673	Artesunate	Injection	60mg
674	Artesunate	Injection	120mg
675	Artesunate+sulfazdoxine+pyrimethamine	Tablets	50mg+500mg+25 mg
676	Artesunate+sulfazdoxine+pyrimethamine	Tablets	100mg+500mg+25mg
677	Artesunate+sulfazdoxine+pyrimethamine	Tablets	200mg+500+25mg
678	Azathioprine	Tablets	50mg
679	Azithromycin	Liquid	100mg/5ml
680	Azithromycin	Liquid	200 mg/5ml
681	Azithromycin	Tablets	50mg
682	Azithromycin	Tablets	100 mg
683	Azithromycin	Tablets	250mg
684	Azithromycin	Tablets	500mg
685	Azithromycin	Suspension	100mg/5ml
686	Azithromycin	Injection	500mg
687	Aztreonam	Injection	500mg
688	Aztreonam	Injection	1gm.
689	Aztreonam	Injection	250mg
690	Aztreonam	Injection	2gm
691	Benzyl Penicillin	Injection	10 lakh units
692	Benzyl Penicillin	Injection	5 lakh units
693	Benzyl Penicillin	Injection	6lakh units
694	Benzyl Penicillin	Injection	12lakh units
695	Benzyl Penicillin	Injection	24lakh units
696	Cefaclor	Liq.	125mg
697	Cefaclor	Tablets	500mg
698	Cefadroxil	Tablets	250mg
699	Cefadroxil	Tablets	500mg
700	Cefazolin	Injection	1gm
701	Cefdinir	Tablets	300mg
702	Cefepime	Injection	500mg
703	Cefepime	Injection	1gm.
704	Cefepime 1gm. + Tazobactam 125 mg.	Injection	1gm+125 mg
705	Cefixime	Liq.	50mg

706	Cefixime	Liq.	100mg
707	Cefixime	Tablets	50mg
708	Cefixime	Tablets	100mg
709	Cefixime	Tablets	200mg
710	Cefoperazone	Injection	1gm.
711	Cefoperazone	Injection	250mg
712	Cefoperazone	Injection	500mg
713	Cefoperazone	Injection	2gm.
714	Cefoperazone 1gm + Sulbactam 1gm	Injection	1gm+1gm
715	Cefotaxime	Injection	500mg
716	Cefotaxime	Injection	250mg
717	Cefotaxime	Injection	1gm
718	Cefotaxime	Injection	125 mg
719	Cefotaxime + Sulbactam	Injection	500mg+250mg
720	Cefotaxime + Sulbactam	Injection	1000mg+500mg
721	Cefpirome	Injection	1gm
722	Cefpodoxime	Liq.	50mg/5ml
723	Cefpodoxime	Liq.	100mg/5ml
724	Cefpodoxime proxetil	Tablets	50 mg
725	Cefpodoxime proxetil	Tablets	100mg
726	Cefpodoxime proxetil	Tablets	200mg
727	Cefprozil	Tablets	250mg,
728	Cefprozil	Tablets	500mg
729	Ceftazidime	Injection	500mg
730	Ceftazidime	Injection	1gm.
731	Ceftazidime	Injection	250gm
732	Ceftriaxone 1gm+ Tazobactam 125mg	Injection	1gm+125mg
733	Ceftriaxone Sodium	Injection	125mg
734	Ceftriaxone Sodium	Injection	250mg
735	Ceftriaxone Sodium	Injection	500mg
736	Ceftriaxone Sodium	Injection	1gm
737	Ceftriaxone Sodium	Injection	2gm
738	Cefuroxime	Syrup	125mg/5ml
739	Cefuroxime	Tablets	125mg
740	Cefuroxime	Tablets	250 mg
741	Cefuroxime	Tablets	500mg
742	Cefuroxime	Injection	250mg
743	Cefuroxime	Injection	750mg
744	Cefuroxime	Injection	1.5gm
745	Cefuroxime	Oral suspension	125mg/5ml
746	Cephalexin	Liq.	125mg/5ml, 30ml
747	Cephalexin	Tablets	250mg
748	Cephalexin	Tablets	500mg
749	Chloroquine	Tablets	250mg
750	Chloramphenicol	Tablets	250mg
751	Chloramphenicol	Tablets	500mg
752	Chloroquine phosphate	Tablets	150 mg base
753	Chloroquine phosphate	Injection	40 mg /ml

754	Chloroquine phosphate	Syrup	50 mg / 5 ml
755	Chlorpheniramine maleate	Liq.	0.5mg/5ml
756	Chloroquine	Tablets	500 mg.
757	Tobramycin	Injection	80mg/2ml
758	Triamcinolone Acetonide	Injection	40mg/ml
759	Ciprofloxacin	Injection	200mg
760	Ciprofloxacin	Injection	400mg
761	Ciprofloxacin	Syrup	125mg/5ml,
762	Ciprofloxacin	Tablets	250mg
763	Ciprofloxacin	Tablets	500mg
764	Ciprofloxacin	Tablets	1gm
765	Clarithromycin	Tablets	250mg
766	Clindamycin	Injection	150mg/ml
767	Clindamycin	Injection	300mg
768	Clindamycin	Injection	600mg/ml
769	Clindamycin	Capsules	300mg
770	Clindamycin	Capsules	600mg
771	Clindamycin	Tablets	150mg
772	Clindamycin	Tablets	300mg
773	Clofazimine	Tablets	50mg
774	Clofazimine	Tablets	100mg
775	Clotrimazole	Pessaries	100mg
776	Clotrimazole	Pessaries	200 mg,
777	Clotrimazole	Gel	2%
778	Clotrimazole+ Clindamycin	Pessary	100mg+100mg
779	Cloxacillin	Injection	500mg
780	Cloxacillin	Injection	250mg
781	Cloxacillin	Capsules	250mg
782	Cloxacillin	Capsules	500mg
783	Cloxacillin	Syrup	125mg/5ml
784	Cloxacillin	Tablets	250mg
785	Cloxacillin	Tablets	500mg
786	Cotrimoxazole (Sulphamethoxazole 200mg + Trimethoprim 40mg) per vial	Liq.	40 + 200 mg / 5 ml
787	Cotrimoxazole (Sulphamethoxazole + Trimethoprim) Sulphamethoxazole 400mg.+ Trimethoprim 80mg	Tablets	200mg+40mg, 400 MG + 80 MG
788	Co-Trimoxazole(Trimethoprim +Sulphamethoxazole)	Tablets	160+800 mg
789	Crizotinib	Injection	200mg
790	Crizotinib	Injection	250mg
791	Cycloserine	Tablets	250mg
792	Cyclosporine	Tablets	25mg
793	Cyclosporine	Tablets	50mg
794	Cyclosporine	Tablets	100mg
795	D - Penicillamine	Tablets	250 mg
796	D - Penicillamine	Tablets	125 mg
797	D - Penicillamine	Tablets	50 mg
798	Dapsone	Tablets	50 mg
799	Dapsone	Tablets	100mg

800	Daptomycin	Injection	350 mg.
801	Dihydroergotamine	Tablets	1 mg
802	Dimenhydrinate	Injection	50mg/ml
803	Doripenem	Injection	500 mg
804	Doxycycline	Tablets	100mg
805	Doxycycline	Syrup	10mg/ml, 10ml
806	Ertapenem	Injection	1gm
807	Estolate	Tablets	250 mg
808	Estolate	Tablets	500 mg
809	Ethambutol	Tablets	800mg
810	Ethambutol	Tablets	400mg
811	Ethambutol	Tablets	200mg
812	Ethambutol	Tablets	600 mg
813	Erythromycin	Tablets	250mg
814	Ethionamide	Tablets	250mg,500mg
815	Faropenem	Tablets	150mg
816	Faropenem	Tablets	200mg
817	Fluconazole	Injection	2mg/ml
818	Fluconazole	Tablets	50mg
819	Fluconazole	Tablets	100mg
820	Fluconazole	Tablets	150mg
821	Fluconazole	Tablets	200mg
822	Fluconazole	Tablets	400mg
823	Ganciclovir	Injection	500mg
824	Ganciclovir	Tablets	250mg
825	Gatifloxacin	Tablets	200mg
826	Gatifloxacin	Tablets	400mg
827	Gatifloxacin 200ML	Injection	200 ml
828	Gemifloxacin .	Tablets	320mg
829	Gentamicin	Injection	40mg./ml
830	Gentamicin	Injection	80mg./2ml
831	Griseofulvin	Tablets	125 mg
832	Griseofulvin	Tablets	250 mg
833	Griseofulvin	Capsules	125 mg
834	Griseofulvin	Capsules	250 mg
835	Hydroxychloroquine	Tablets	200mg
836	Hylase	Injection	1500iu
837	INH +Rifampicin	Tablets	300mg+450mg
838	INH +Rifampicin	Tablets	300mg+600mg
839	Isoniazid	Tablets	50mg
840	Isoniazid	Syrup	100 mg/5ml
841	Isoniazid	Tablets	200 mg
842	Isoniazid	Tablets	300mg
843	Isoniazid	Tablets	100mg
844	Itraconazole	Capsules	100mg
845	Itraconazole	Tablets	200mg
846	Ketoconazole	Tablets	200mg
847	Levofloxacin	Tablets	500mg

848	Levofloxacin	Tablets	750mg
849	Levofloxacin	Injection	500mg
850	Linezolid	Syrup	100mg/ml
851	Linezolid	Injection	600mg
852	Linezolid	Tablets	600mg
853	Mebendazole	Syrup	100mg/5ml
854	Mebendazole	Tablets	100 mg
855	Meropenem	Injection	500mg
856	Meropenem	Injection	1gm
857	Meropenem+ Sulbactam	Injection	1.5gm
858	Metronidazole	Syrup	100mg/5ml
859	Minocycline	Tablets	100mg
860	Mycophenolate Mofetil	Tablets	360mg
861	Netilmicin	Injection	200mg
862	Netilmicin	Injection	300mg
863	Norfloxacin	Tablets	400mg
864	Nystatin	Tablets	500,000 IU
865	Nystatin	Pessaries	100,000 IU
866	Ofloxacin	Injection	200mg
867	Ofloxacin	Tablets	100mg(USP)
868	Ofloxacin	Tablets	200mg(USP)
869	Ofloxacin	Tablets	400mg(USP)
870	Ofloxacin	Syrup	50mg/5m l
871	Ofloxacin	Liquid	30 ml
872	Oseltamavir	Capsules	30mg
873	Oseltamavir	Capsules	45mg
874	Oseltamavir	Capsules	60mg
875	Oseltamavir	Syrup	6mg/ ml
876	Pantaglobin	Injection	10ml
877	Pantaglobin	Injection	50ml
878	Pantaglobin	Injection	100ml
879	Pazufloxacin	Injection	500mg
880	Penicillin	Tablets	125mg
881	Penicillin	Tablets	250mg
882	Piperacillin 1gm +Tazobactam 125mg	Injection	1gm+125mg
883	Piperacillin 4gm.+Tazobactam 500mg.	Injection	4.5gm
884	Primaquine	Tablets	2.5 mg
885	Primaquine	Tablets	7.5 mg
886	Primaquine	Tablets	15mg
887	Pro Biotec	Capsules	250mg
888	Pyrazinamide	Tablets	500mg
889	Pyrazinamide	Tablets	750mg
890	Pyrazinamide	Tablets	1000 mg
891	Pyrazinamide	Tablets	1500 mg
892	Pyrazinamide	Syrup	0.05
893	Pyrimethamine	Tablets	25 mg
894	Pyrimethamine	Tablets	300 mg
895	pyrimethamine+sulphadoxine	Syrup	12.5mg+250mg/5 ml

896	Quinine Sulphate	Tablets	300mg
897	Quinine Sulphate	Tablets	600mg
898	Rifampicin	Tablets	50 mg
899	Rifampicin	Capsules	50 mg
900	Rifampicin	Capsules	150mg
901	Rifampicin	Capsules	300 mg
902	Rifampicin	Capsules	450 mg
903	Rifampicin	Liq.	100mg/5ml
904	Rifampicin	Tablets	150mg
905	Rifampicin	Tablets	300mg
906	Rifampicin	Tablets	450mg
907	Rifampicin	Tablets	600mg
908	Rifampicin	Injection	60 mg Vial
909	Roxithromycin	Liq.	50mg/5ml, 30ml
910	Roxythromycin	Tablets	50mg
911	Roxythromycin	Tablets	150mg
912	Roxythromycin	Tablets	300mg
913	Sirolimus	Tablets	1mg
914	Stavudine	Capsules	30mg
915	Stavudine	Tablets	15mg
916	Stavudine	Tablets	20mg
917	Stavudine	Tablets	30mg
918	Stavudine	Tablets	40mg
919	Stavudine	Syrup	1mg/ml
920	Streptomycin	Injection	0.75mg
921	Streptomycin	Injection	1gm.
922	Sulbactam	Injection	1g&2g
923	Sulfadoxine + Pyrimethamine	Tablets	500 mg + 25 mg
924	Sulphadiazine	Tablets	500 mg
925	Tacrolimus	Tablets	1mg
926	Teicoplanin	Injection	200mg
927	Teicoplanin	Injection	400mg
928	Thalidomide	Capsules	100mg
929	Ticarcillin 3gm+Clavulanic Acid 100mg	Injection	3gm+100mg
930	Vancomycin Hydrochloride	Injection	500 mg
931	Vancomycin Hydrochloride	Injection	1gm
932	Vancomycin with Factor B purity	Injection	500mg
933	Voriconazole	Tablets	50mg
934	Voriconazole	Injection	200 mg
SCH-7 Allergic Disorder			
935	Cetirizine	Tablets	10 mg
936	Cetirizine	Liquid	5mg/ml
937	Chloramphenicol	Injection	1gm
938	Chlorpheniramine Maleate	Tablets	2mg
939	Pheniramine Maleate	Tablets	25mg
940	Chlorpheniramine Maleate	Tablets	4 mg
941	Dexamethasone	Tablets	0.5 mg
942	Dexamethasone	Injection	4mg

943	Dexchlorpheniramine Maleate	Syrup	0.5 mg / 5 ml
944	Fexofenadine Hydrochloride	Tablets	120mg
945	Fexofenadine Hydrochloride	Tablets	180mg
946	Levocetirizine	Tablets	5mg
947	Loratidine	Tablets	10mg
948	Pheniramine Maleate	Injection	45.5mg/ml
949	Pheniramine Maleate	Injection	227.5mg/ml
950	Prednisolone (as sodium phosphate succinate)	Injection	20 mg
951	Prednisolone (as sodium phosphate succinate)	Injection	25 mg
952	Prednisolone Acetate	Syrup	5mg/ml
953	Promethazine	Tablets	4mg
954	Promethazine	Tablets	8mg
955	Promethazine	Tablets	10mg
956	Promethazine	Tablets	25mg
SCH-8 Hormones			
957	Acarbose	Tablets	50mg
958	Acarbose	Tablets	25mg
959	ACTH	Injection	60unit/ml
960	Adrenaline	Injection	1 ml
961	Caffeine citrate	Injection	20mg/ml
962	Carbimazole	Tablets	5mg
963	Carbimazole	Tablets	10 mg
964	Clomiphene Citrate	Tablets	100mg
965	Danazol	Tablets	100mg
966	Danazol	Tablets	200mg
967	Desmopressin	Tablets	0.1mg
968	Desmopressin	Injection	4mcg/ml
969	Desmopressin	Syrup	0.001
970	Desmopressin nasal spray	Injections	1mcg/ml
971	Ethinylestradiol	Tablets	0.01mg
972	Ethinylestradiol	Tablets	0.05mg
973	Ethinylestradiol +Levonorgesterol	Tablets	0.03 mg +0.15 mg
974	Ethinylestradiol +Norethisterone	Tablets	0.035 mg +1.0 mg
975	Glibenclamide	Tablets	5mg
976	Glibenclamide	Tablets	2.5mg
977	Gliclazide	Tablets	80mg
978	Gliclazide modified release	Tablets	30mg
979	Gliclazide modified release	Tablets	60mg
980	Glimeperide	Tablets	1mg
981	Glimeperide	Tablets	2mg
982	Glimeperide	Tablets	3mg
983	Glimeperide	Tablets	4mg
984	Glimeperide + Metformin	Tablets	1mg+500mg
985	Glipizide	Tablets	5 mg
986	Glipizide	Tablets	10mg
987	Glipizide	Tablets	40mg
988	Glipizide	Tablets	80mg

989	Glipizide + Metformin	Tablets	2.5mg+250mg
990	Glipizide + Metformin	Tablets	5mg+500mg
991	Glucagon	Injection	1mg/ml
992	Goserelin	Injections	11.25mg
993	Hormone Releasing IUD	Levonorgesterol Releasing	IUD
994	Human Insulin 30/70	Injection	40iu/ ml
995	Human Biphasic Isophane Insulin 50/50 vial, pen & penfill	Injection	40 IU / MI
996	Human Chorionic Gonadotropin Recombinant HCG	Injections	5000IU
997	Human growth Hormone	Injection	4 iu
998	Human insulin of recombiant DNA origin 40iu	Injection	40iu/ ml
999	Human insulin of recombiant DNA origin 40iu	Injection	100iu/ml
1000	Human Neutral Soluble insulin 40 I.U. vial & penfill	Injection	40 IU / MI
1001	Hydroxyprogesterone	Injections	250mg/1ml
1002	Hydroxyprogesterone	Injections	500mg/2ml
1003	Insulin Aspart (premix analogue) 30/70 pen & penfill	Injection	40 IU / MI
1004	Insulin Aspart (premix analogue) 30/70 pen & penfill	Injection	100iu / ml
1005	Insulin Levemivir pen & penfill	Injection	
1006	Intermediate Acting(Lente/NPH Insulin)	Injection	40 IU / ml
1007	IUD containing Copper	IUD	
1008	Leuprolide	Injection	3.75mg
1009	Leuprolide	Injections	22.5mg
1010	Leuprolide	Injections	1mg/0.5ml
1011	Leuprolide	Injection	11.25mg
1012	Levothyroxine	Tablets	50µg
1013	Levothyroxine	Tablets	100µg
1014	Linagliptin	Tablets	5 mg
1015	Medroxy Progesterone Acetate	Tablets	5mg
1016	Medroxy Progesterone Acetate	Tablets	10mg
1017	Medroxyprogesterone	Tablets	2.5 mg
1018	Medroxyprogesterone	Tablets	5 mg
1019	Metformin	Tablets	500mg
1020	Metformin	Tablets	850mg
1021	Metformin	Tablets	1gm
1022	Metformin + Gliclazide	Tablets	500mg+80mg
1023	Metformine SR	Tablets	1 gm
1024	Metformine SR	Tablets	500mg
1025	Norethisterone	Tablets	5mg
1026	Oxytocin	Injection	5 IU/ml,1 ml amp
1027	Pioglitazone	Tablets	30mg
1028	Pioglitazone	Tablets	15mg
1029	Propylthiouracil	Tablets	100mg
1030	Propylthiouracil	Tablets	200 mg
1031	Rapid acting analogue Insulin aspart pen & penfill	Injections	40 IU / MI
1032	Rapid acting analogue Insulin aspart pen & penfill	Injections	100iu / ml
1033	Rosiglitazone	Tablets	4mg
1034	Rosiglitazone	Tablets	1mg
1035	Rosiglitazone	Tablets	2mg
1036	Sitagliptin	Tablets	50 mg

1037	Sitagliptin	Tablets	100mg
1038	Somatostatin	Injections	250mcg
1039	Somatropin Recombinant	Injections	16 IU/vial
1040	Testosterone	Capsules	40mg (asundecanoate)
1041	Testosterone	Injections	100mg
1042	Testosterone	Injections	25mg
1043	Thyroxine sodium	Tablets	12.5mcg
1044	Thyroxine sodium	Tablets	62.5mcg
1045	Thyroxine sodium	Tablets	75mcg
1046	Thyroxine sodium	Tablets	112mcg
1047	Thyroxine sodium	Tablets	137mcg
1048	Thyroxine sodium	Tablets	88mcg
1049	Thyroxine sodium	Tablets	25mcg
1050	Thyroxine sodium	Tablets	50mcg
1051	Thyroxine sodium	Tablets	100mcg
1052	Vasopressin	Injection	40 IU
1053	Vildagliptine	Tablets	50mg
1054	Vildagliptine+Metformin	Tablets	(50+500)mg
1055	Vildagliptine+Metformin	Tablets	(50+850)mg
1056	Vildagliptine+Metformin	Tablets	(50+1000)mg
SCH-9 Fertility & Antifertility			
1057	Betamethasone	Injection	4 mg/ml
1058	Cabergoline	Tablets	0.25mg
1059	Cabergoline	Tablets	0.5mg
1060	Cetrorelix Acetate (GnRH Antagonist)	Injection	0.25mg
1061	Clomiphene Citrate	Tablets	50 mg.
1062	conjugated equine estrogen	Tablets	0.625mg
1063	Dydrogesterone	Tablets	10 mg
1064	Estradiol Valerate	Tablets	1 mg
1065	Estradiol Valproate	Ointment	25mcg
1066	Ethinyl Estradiol	Tablets	0.01mg
1067	Ethinyl Estradiol	Tablets	0.05mg
1068	Ethinyl estradiol+Desogestral	Tablets	.03+.15mg
1069	GnRH Agonist (Short Acting) 1. Triptorelin (0.1 mg) 2. Leuprolide Acetate (4mg/vial; 0.5mg/vial) 3. Buserelin acetate (multidose vial 1mg/ml concn)	Injection	4mg. Multidose 0.5mg vial
1070	Human Chorionic Gonadotropin (HCG) (Urinary) highly purified 10000 IU	Injection	10000 IU
1071	Levonorgestrel	Tablets	0.75mg
1072	Levo-norgestrol +Ethinylestradiol	Tablets	0.25mg+ 0.05mg
1073	Medroxyprogesterone (Depot) 150mg/ml) (1ml/vial)	Injection	150mg
1074	Micronised Progesterone	Pessary	100mg
1075	Micronised Progesterone	Pessary	200mg
1076	Micronised Progesterone	Injection	50mg/ ml
1077	Micronised Progesterone Vaginal	Gel.	8%
1078	Micronized Progesterone	Tablets	200mg

1079	Mifepristone	Tablets	200mg
1080	Misoprostol	Tablets	100mcg
1081	Misoprostol	Tablets	200mcg
1082	Ritodrine hydrochloride	Injection	1ml
1083	Ritodrine hydrochloride	Injection	5ml
1084	Ritodrine hydrochloride	Tablets	10mg
1085	Recombinant FSH (Follitropin a b) Multidose vials	Injection	75IU
1086	Recombinant FSH (Follitropin a b) Multidose vials	Injection	150 IU
1087	Tibolone	Tablets	2.5mg
1088	Urinary Gonadotropin (Menotrophin)	Injection	75 IU
SCH-10 Musculoskeletal System			
1089	Abatacept	Injection	250mg
1090	Accelofenac 100mg + Serratio Peptidase 15mg	Tablets	100mg+15mg
1091	Aceclofenac	Tablets	100mg
1092	Aceclofenac	Tablets	200mg
1093	Aceclofenac + Paracetamol	Tablets	100mg+500mg
1094	Aceclofenac + Thiocolchicoside	Tablets	100mg+ 8mg
1095	Aceclofenac +Thiocolchicoside	Tablets	100mg+4mg
1096	Aceclofenac+Chlorzoxazone+Paracetamol	Tablets	100+250+500
1097	ademetionine butanedisulfonate	Tablets	400mg
1098	Allopurinol	Tablets	100mg
1099	Baclofen	Tablets	10mg
1100	Baclofen	Tablets	30mg
1101	Cerebroprotein hydrolysate	Tablets	30mg
1102	Cerebroprotein hydrolysate	Tablets	60mg
1103	Controlled release tablet morphine sulphate	Tablets	30 mg
1104	Diacerein	Tablets	50mg
1105	Diclofenac	Injection	25 mg / ml
1106	Diclofenac	Injection	75mg
1107	Diclofenac	Tablets	50mg
1108	Diclofenac	Tablets	100mg
1109	Diclofenac	Tablets	75 mg SR
1110	Diclofenac +Chlorzoxazone + Paracetamol +	Tablets	50mg+250mg+325mg
1111	Diclofenac AQ	Injection	25mg/ml
1112	Diclofenac Patch	Patch	100mg
1113	Diclofenac Patch	Patch	200mg
1114	Diclofenac sodium+ Paracetamol	Tablets	50mg+325mg
1115	Diclofenac sodium+ Paracetamol	Tablets	50mg+500mg
1116	Diclofenac SR 75	Tablets	75mg, 100mg
1117	Diclofenac suppository	Suppository	12.5mg
1118	Diclofenac suppository	Suppository	25mg
1119	Diclofenac Suppository	Suppository	100gm
1120	dothiepin hydrochloride +methylcobalamin	Tablets	75mg+1500mcg
1121	Etanercept	Injection	25mg
1122	Etanercept	Injections	50mg
1123	Etoricoxib	Tablets	120mg
1124	Etoricoxib	Injection	90mg
1125	Etoricoxib	Tablets	60mg

1126	Etoricoxib	Tablets	90mg
1127	Febuxostat	Tablets	40mg
1128	Febuxostat	Tablets	80mg
1129	Glucosamine Sulphate +Chondrotin Sulphate	Tablets	250mg+200mg
1130	Glucosamine Sulphate+Diacerein	Tablets	1500mg+ 50mg
1131	Hyaluronic acid injectable implant 20mg/ ml	Injection	6ml
1132	Hyaluronic acid injectable implant 20mg/ ml	Injection	3ml
1133	Ibuprofen	Tablets	200mg
1134	Ibuprofen	Tablets	400mg
1135	Ibuprofen	Liquids	100mg./5ml.60 ml
1136	Ibuprofen + Paracetamol	Tablets	400mg+325mg
1137	Ibuprofen + Paracetamol	Tablets	100mg.+ 125mg./ml
1138	Ibuprofen + Paracetamol	Syrup	100mg+162.5mg/ 5ml
1139	Ibuprofen + Tizanidine	Capsules	400mg+2mg
1140	Indomethacin	Tablets	25mg
1141	Indomethacin	Tablets	50mg
1142	Indomethacin	Tablets	75mg
1143	Indomethacin	Capsules	25 mg
1144	Indomethacin	Capsules	50 mg
1145	Indomethacin	Capsules	1 mg
1146	Indomethacin	Injection	25 mg
1147	Indomethacin	Injection	50 mg
1148	Indomethacin	Injection	1 mg
1149	Ketorol	Injection	15mg/ml
1150	Ketorolac	Injection	30mg/ ml
1151	L-Arginin +L-Lysine	Tablets	500mg+200mg
1152	Leflunomide	Tablets	10mg
1153	Leflunomide	Tablets	20 mg
1154	Mefenamic Acid	Tablets	500mg
1155	Mefenamic Acid + Dicyclomine	Tablets	250mg+10mg
1156	Mefenamic Acid+ Tranexamic acid	Tablets	500mg+250mg
1157	Morphine	Injection	10mg/ml
1158	Morphine Sulphate	Tablets	10 mg
1159	Morphine sulphate	Tablets	30 mg
1160	Morphine sulphate	Injection	15 mg
1161	Mesalamine	Sachet	500mg
1162	Mesalamine	Sachet	1gm
1163	Nimesulide +Paracetamol	Tablet	100mg+350mg
1164	Camylofin dihydrochloride 25mg/ ml	Injection	2 ml
1165	Camylofin dihydrochloride+ mefenamic acid	Tablet	(50+250)mg
1166	Nimesulide+ camylofin dihydrochloride	Tablet	(50+100)mg
1167	Pancreatin minimicrospheres	Capsules	150mg
1168	Pancreatin minimicrospheres	Capsules	300mg
1169	Pancuronium 4mg/2ml	Injection	2mg/ml
1170	Paracetamol	Tablets	125mg
1171	Paracetamol	Tablets	250mg

1172	Paracetamol	Tablets	300mg
1173	Paracetamol	Tablets	500mg
1174	Paracetamol	Tablets	650mg
1175	Paracetamol	Suppository	80 mg
1176	Paracetamol	Suppository	250 mg
1177	Paracetamol	syrup	125mg/5ml
1178	Paracetamol	syrup	250mg/ml
1179	Paracetamol 325Mg+ Aceclofenac	Tablet	100 mg
1180	Paracetamol+serratiopeptidase+diclofenac potassium	Tablets	500mg+10mg+50 mg
1181	Pentazocin	Injections	30mg/ ml
1182	pethidine	Injection	50mg/ml
1183	Pinaverium bromide	Tablet	50mg
1184	Piroxicam	Tablets	10mg
1185	Piroxicam	Tablets	20mg
1186	Piroxicam	Injection	20mg/ml
1187	Pralidoxime	Injection	500mg/20ml
1188	Probenecid	Tablets	500mg
1189	Pyridostigmine	Tablets	60mg
1190	Rivastigmine	Tablets	1.5mg
1191	Rivastigmine	Tablets	4.5mg
1192	Rivastigmine	Tablets	3mg
1193	Rivastigmine	Tablets	6mg
1194	Serratiopeptidase	Tablets	10mg
1195	Serratiopeptidase	Tablets	20 mg
1196	Sodium Hyaluronate PFS	Injections	10mg/ml
1197	Sodium Hyaluronate PFS	Injection	14mg/ml
1198	Sulfasalazine	Tablets	500 mg
1199	Teriparatide	Injection	20mcg
1200	Toleperisone	Tablets	100mg
1201	Toleperisone	Tablets	150mg
1202	Tramadol	capsules	50 mg
1203	Tramadol	capsules	100 mg
1204	Tramadol	Injection	50mg/ml
1205	Trypsin + Bromelain + Rutoside	Tablets	48 mg +90mg+100 mg
1206	Trypsin/Chymotrypsin	Tablets	2,00,000 AU
1207	Trypsin/Chymotrypsin	Tablets	1,00,000AU
1208	Trypsin/Chymotrypsin	Tablets	50,000 IU
SCH-11 Nutrition & MeTabletsolism			
1209	1,25 Dihydroxy Cholocholesterol	Tablets	0.25mcg
1210	2 Chamber Parenteral Nutrition bag containing glucose nitrogen etc for central I/V infusion	Injection	1 ltr.
1211	Alendronate	Tablets	70mg
1212	Alendronic Acid	Tablets	10mg
1213	Alendronic Acid	Tablets	35mg
1214	Alendronic Acid	Tablets	70mg
1215	Alfacalcidol	Tablets	0.25mcg
1216	Alfacalcidol 1mcg	Tablets	1mcg

1217	Alpha ketoanalogues of essential amino acid	Tablets,Injection	600mg
1218	Amino acid 10% w/v with electrolyte	Injection	200ml
1219	Aminoacids Soln. (5% W/V)	Injection	500ml
1220	Aminoacids Soln. (5% W/V)	Injection	250ml
1221	Antioxidant Vitamins Beta Carotenoids with Vit. A, C, E capsules.	Capsules	
1222	Ascorbic Acid	Tablets	100 mg
1223	Ascorbic Acid	Tablets	500 mg
1224	B Complex	capsules	
1225	Biological Tissue Glue	Tissue adhesive	
1226	Biological Tissue Glue (2 component0 fibrin sealant) with slow & fast setting of Thrombin	Tissue adhesive	
1227	Cal.Carbonate with Calcitriol	Tablets	500MG & 250MG
1228	Cal.Carbonate with Alpha Calcidol	Tablets	500MG & 250MG
1229	Cal.Carbonate with Minanerals	Tablets	500MG & 250MG
1230	Calcium Carbonate+vitamine D3	Syrup	200 ml
1231	Calcium acetate	Tablets	667 mg
1232	Calcium Aspartemate	Tablets	1120mg
1233	Calcium Citrate Maleate	Tablets	250mg
1234	Calcium Gluconate	Injection	10 ml
1235	Cholecalciferol	Sachet	60000
1236	Cyanocobalamin	Injection	1 mg/ml,
1237	Dextran-40	Injection	10%
1238	Dextran-70	Injection	6%
1239	Dipeptide of N(2) Alanyl glutamin	Injection	50ml
1240	Erythropoietin Alpha	Injection	3000IU
1241	Erythropoietin Alpha	Injection	4000 IU
1242	Erythropoietin Alpha	Injection	2000 IU
1243	Erythropoietin Alpha	Injection	10000IU
1244	Erythropoietin Alpha	Injection	40000IU
1245	Erythropoietin Beta	Injection	2000IU
1246	Erythropoietin Beta	Injection	3000IU
1247	Erythropoietin Beta	Injection	4000IU
1248	Erythropoietin Beta	Injection	10000IU
1249	Erythropoietin Beta	Injection	40000IU
1250	Factor VII	Injection	
1251	Factor VIII	Injection	
1252	Ferrous Ascorbate	Tablets	
1253	Ferrous Sulphate/Fumrate (Tablets equivalent to 60 mg elemental iron25mg elemental iron (assulphate)	Tablets	60 mg
1254	Ferrous Sulphate/Fumrate	Oral solution	60mg/ ml
1255	Folic Acid	Tablets	1 mg
1256	Folic Acid	Tablets	5mg
1257	Glutamine Powder	Powder	15gm
1258	Hemostatic Matrix - Gelotin in prefilled syringe with calcium chloride & thrombin in vials		
1259	Human Albumin 20%	Injection	100ml

1260	Human Albumin 25%	Injection	100 ml
1261	Each 100 ml :- Polygeline , polypeptides of degraded gelatin , cross linkage via urea bridges 3.5g(equivalent to 063g nitrogen) sodium chloride I.P 0.85g , potassium chloride I.P 0.038g, calcium chloride i.P 0.070g Water for injuction ip qs Electrolytes in m mol/litre NA+ 145,K+5.1, ca++6.25, Cl-145 Mean molecular Weight 30000	Injection	500 ml
1262	Hydroxyethyl Starch (130/0.4) 6% Tetrastarch	Injection	500ml
1263	Hydroxyethyl Starch (10%) solu. & HES 6 & (200/0.5 Pentastach)	Injection	500ml
1264	Hydroxyethyl Starch (6%) solu. & HES 6 & (200/0.5 Pentastach)	Injection	500ml
1265	Ibandronate	Tablets	150mg
1266	Ibandronate	Injection	3ml
1267	Intralipid phospholipid & fat emulsion solu 20%	Injection	500ml
1268	Intralipid phospholipid & fat emulsion solu. 30%	Injection	250ml
1269	Intralipid phospholipids & fat emulsion solu 20%	Injection	100ml
1270	Iron + Folic Acid	syrup	200ml
1271	Iron Dextran	Injection	50 mg iron/ml
1272	Iron Sucrose	Injection	20mg/5ml
1273	Lactobacillus with Vitamin B Complex, C, minerals etc.	Liq.	60ML
1274	Lactobasilus acidophylis (Sporolac sachet)	sachet	15gm
1275	Methyl cobalamin	Injection	500mg
1276	Methyl cobalamin	Injection	1500mg
1277	Methyl cobalamine 750mg.+Alpha Liporic Acid 100mg.+Folic Acid+Choline+Pyridoxine	Tablets	
1278	Methylcobalamin	Injection	500MG
1279	Methylcobalamin	Injection	1GM
1280	Multivitamin drop 15ml	Liq	15ml
1281	Multivitamin Oral preparations with or without Minerals & trace elements	Liq	
1282	Multivitamins	Injection	10ml
1283	Multivitamins & Minerals Combination Oral preparations containing Vit.B Complex, C with or without Vit. A, D. Minerals & trace (Syrups)	Liq.	
1284	Nicotinamide	Tablets	50 mg
1285	Omega-3-fatty acid	Injection	50ml
1286	Oral iron prepartions containing Ferrous sulphate/Ferrous fumarate/Ferrous gluconate/Ferrous ammonium citrate with/without vitamins (B,C,D) aminoacids,minerals etc.	Liq.	200ml
1287	Oral preparations containing Cal. Carbonate and vit. D 3	Tablets	500MG
1288	Oral preparations containing Ferrous sulphate/Ferrous fumarate/Ferrous gluconate/Ferrous ammonium citrate (Elemental iron more than 100mg)with/without vitamins (B,C,D)	Tablets	
1289	Phytomenadione	Injection	10 mg/ml
1290	Polygeline	Injection	3.50%
1291	Polygeline (Polymer from Degraded Gelatin)	Injection	500 ml
1292	Pot.Chloride 1.5g per 15ml.syrup	Liq.	200ml
1293	Pregylated hydrogel	-	
1294	Pyridoxine	Injection	100mg/ml
1295	Pyridoxine	Tablets	25 mg

1296	Pyridoxine	Tablets	10 mg
1297	Resendronate	Tablets	35mg
1298	Riboflavin	Tablets	5 mg
1299	Sevalemer Carbonate	Tablets	400mg
1300	Sevelamer Hydrochloride	Tablets	400mg
1301	Sevelamer Hydrochloride	Tablets	800mg
1302	Succinylated Gelatines	Injection	500ml
1303	Thiamine	Tablets	100 mg
1304	Thiamine	Injection	100mg
1305	Vit.B1(Thaimine) 100mg.	Injection	
1306	Vit.B1, B6, B12 combination 2ml	Injection	
1307	Vit.B6(Pyridoxine) 100mg	Tablets	100mg
1308	Vit.B6(Pyridoxine) 40mg	Tablets	40mg
1309	Vit.C 500mg	Tablets	500mg
1310	VitA 50,000IU, 2 lac IU	Tablets	
1311	Vitamin A	Injection	50000 IU/ml
1312	Vitamin A	syrup.	50000 IU/ml
1313	Vitamin B complex in combination with vit. C	capsules	
1314	Vitamin D(Ergocalciferol)	capsules	0.25 mg
1315	Vitamin D(Ergocalciferol)	capsules	1 mg
1316	WHO ORS Powder Sachet	Powder Sachet	
1317	Zinc acetate	Liq.	
1318	Zinc Gluconate	Liq.	100ml
SCH-12 Sera & Vaccines			
1319	Anti-rabies immunoglobulin (Human)	Injections	
1320	Anti-Snake Venom (Polyvalent) 10ml.vial	Injections	
1321	Anti-D (I.V Prep)	Injections	
1322	Anti-D Immunoglobulin	Injections	150mcg
1323	Anti-D Immunoglobulin	Injections	300mcg
1324	Bivalent Cervisal CA Vaccine	Injection	
1325	Diphtheria Antitoxin	Injection	20000IU
1326	DPT & Hepatitis B combination	Injections	0.5ml
1327	DPT(Diphtheria, Pertussis & Tetanus toxoid Vaccine)	Injections	0.5ml
1328	Hemophilus Influenza B conjugated vaccine	Injection	
1329	Hepatitis A Vaccine 720 Elisa Unit/ml.	Injections	
1330	Hepatitis B Vaccine Multi Dose	Injection	
1331	Hepatitis B Vaccine Single Dose	Injection	
1332	Hepatitis B Vaccine Single Dose Paed.	Injection	
1333	Human Gammaglobulins	Injection	2.5 gm./50ml
1334	Human IV Gammaglobulins	Injection	5gm/100 ml
1335	Inactivated polio vaccine (InjectionecTabletsle)	Injection	
1336	Inactivated Rabies Vaccine /chick embryo)	Injections	
1337	Influnza Vaccine	Injections	0.25,0.5ml
1338	Intravenous immunoglobulin	Injections	
1339	Measles Vaccine 0.5ml.amp	Injections	0.5ml Single Dose
1340	Meningococal Vaccine	Injections	
1341	MMR (measles, mumps & Rubella vaccine	Injections	0.5ml Single Dose

1342	Pneumococal Vaccine	Injection	0.5 ml
1343	Purified Protien derivated TU,5TU	Injections	
1344	Quadrivalent Cervical CA Vaccine	Injection	
1345	Rabies Vaccine (Human Diploid Cell)	Injections	1ml
1346	Rubella Vaccine (Monovalent) 0.5ml./vial	Injections	0.5ml Single Dose
1347	Tetnus Immunoglobulin (Human) 500IU vial.	Injections	
1348	Tetnus Immunoglobulin (Human) 250IU vial	Injections	
1349	Typhoid Vaccine.	Injection	
1350	Vericella Vaccine 1vial + 1ml. Of diluent	Injection	
SCH-13 Neoplastic Disorder			
1351	5 Flurouracil	Tablets	50mg
1352	5-Fluorouracil	Injections	250mg
1353	5-Fluorouracil	Injections	500mg
1354	Actinomycin D	Injection	0.5 mg
1355	Alpha Interferon	Injection	3 million IU
1356	Amifostine	Injections	300mg
1357	Amifostine	Injections	500mg
1358	Anestrazole	Tablets	1mg
1359	Axitinib	Tablets	1mg
1360	Axitinib	Tablets	5mg
1361	Bevacizumab	Injection	100mg
1362	Bevacizumab	Injection	5mg/ml
1363	Bleomycin	Injections	15mg.
1364	Bortezomib	Injection	2mg
1365	Bortezomib	Injection	15mg
1366	Busulphan	Tablets	2 mg
1367	capsuleseciTabletsine	Tablets	
1368	capsuleseciTabletsine	Tablets	
1369	Carboplatin	Injections	150mg
1370	Carboplatin	Injections	450mg
1371	Cisplatin	Injections	10mg.
1372	Cisplatin	Injections	50mg.
1373	Cladribine	Injection	10 mg
1374	Cyclosporine	capsules	10mg
1375	Cytosine Arabinoside	Injections	500mg.
1376	Cytosine Arabinoside	Injections	1GM
1377	CytosineTarabinoside	Injection	100 mg/vial
1378	CytosineTarabinoside	Injection	500 mg/vial
1379	CytosineTarabinoside	Injection	1000 mg/vial
1380	Cytranine	Injections	100mg
1381	Cytranine	Injections	500mg
1382	Dacarbazine	Injections	100mg
1383	Dacarbazine	Injections	200mg
1384	Dacarbazine	Injections	500mg.
1385	Dactinomycin	Injections	0.5mg
1386	Danazol	capsules	50 mg
1387	Danazol	capsules	100 mg
1388	Dastanib	Tablets	20mg

1389	Dastanib	Tablets	50mg.
1390	Dastanib	Tablets	70mg
1391	Daunorubicin hydrochloride	Injection	20 mg vial
1392	Docetaxel	Injections	20mg
1393	Docetaxel	Injections	80mg.
1394	Docetaxel	Injections	120mg
1395	Doxorubicin	Injections	10mg
1396	Doxorubicin	Injections	50mg
1397	Everolimus	Tablets	5mg
1398	Everolimus	Tablets	10mg
1399	Entecavir	Tablets	0.5mg
1400	Entecavir	Tablets	1mg
1401	Epirubicin	Injections	10mg.
1402	Epirubicin	Injections	50mg.
1403	Epirubicin	Injections	100mg.
1404	Erlotinib	Tablets	100mg
1405	Erlotinib	Tablets	150 mg
1406	Etoposide	capsules	100 mg
1407	Etoposide	Injections	100mg
1408	Etanercept Prefilled pens	Injections	100mg
1409	Exemestane	Tablets	25mg
1410	Filgrastim (GCSF)	Injections	300mcg
1411	Flutamide	Injection	250mg
1412	Folinic Acid	Injection	3 mg / ml
1413	Gefitinib	Tablets	250mg
1414	GemciTabletsine HCL	Injections	200mg
1415	GemciTabletsine HCL	Injections	1gm
1416	GemciTabletsine HCL	Injections	1.4gm
1417	Granisterone	Injections	1mg
1418	Granisterone	Injections	3mg
1419	Hydroxyurea(Hydroxycarbamide)	Tablets	500mg
1420	Ifosfamide 1gm.vial + Mesna. COMBIPACK	Injections	3x2ml. amp
1421	Imatinib	Tablets	400mg
1422	Imatinib	Tablets	100mg
1423	Irinotecan	Injections	2ml/40mg
1424	Irinotecan	Injections	5ml/100mg
1425	Ixabepilone	Injection	15mg
1426	Ixabepilone	Injection	45mg
1427	Lapatinib ditosylate	Tablets	50mg
1428	L-Asparaginase	Injections	5000 IU
1429	L-Asparaginase	Injections	10000iu
1430	Lenalidomide	Tablets	5mg
1431	Lenalidomide	Tablets	15mg
1432	Letrozole	Tablets	
1433	Leucovorine Calcium	Tablets	15mg
1434	Leucovorin Calcium	Injections	15mg
1435	Leucovorin Calcium	Injections	50mg.
1436	Liposomal Doxorubicin	Injections	10ml

1437	Melphalan	Tabletslet	2 mg
1438	Melphalan	Tabletslet	5 mg
1439	Mercapsulestopurine	Tablets	50mg
1440	Mercapsulestopurine	Injection	100 mg / ml
1441	Methotrexate	Tablets	2.5mg
1442	Methotrexate	Tablets	7.5mg
1443	Methotrexate	Tablets	10mg
1444	Methotrexate	Injections	15mg.
1445	Methotrexate	Injections	50mg
1446	Methotrexate	Injections	500mg
1447	Methotrexate	Injections	1gm
1448	Mitomycin C	Injection	2 mg
1449	Mitomycin-C	Injection	10 mg
1450	Mitozantrone	Injections	2mg.
1451	Nilotinib	Capsules	150mg
1452	Nilotinib	Capsules	200mg
1453	Nanoparticle paclitaxel	Injection	30 mg
1454	Nanoparticle paclitaxel	Injection	300 mg
1455	Nanoparticle paclitaxel	Injection	100 mg
1456	Nimotuzumab	Injections	50mg
1457	Octreotide	Injections	50mcg
1458	Octreotide LAR	Injections	10mg
1459	Octreotide LAR	Injections	20mg
1460	Octreotide LAR	Injections	30mg
1461	Omalizumab	Injections	150 mg
1462	Oxaliplatin	Injections	50mg
1463	Oxaliplatin	Injections	100mg
1464	Oxaliplatin	Injections	200mg
1465	Paclitaxel	Injections	200mg
1466	Paclitaxel	Injections	30mg
1467	Paclitaxel	Injections	100mg
1468	Paclitaxel	Injections	260mg.
1469	Paclitaxel Multidose	Injection	300mg
1470	Palenose tron	Injection	0.25mg
1471	Pemetrexed Disodium	Injections	500mg
1472	Procarbazine	capsules	50 mg
1473	Ranibizumab	Injection	10mg
1474	Ruxolitinib	Tablets	5mg
1475	Ruxolitinib	Tablets	15mg
1476	Ruxolitinib	Tablets	20mg
1477	Sargramostim	Injections	500mg
1478	Sunitinib	Tablets	12.5mg
1479	Sunitinib	Tablets	25mg
1480	Sunitinib	Tablets	50mg
1481	Tamoxifen	Tablets	10mg
1482	Tamoxifen	Tablets	20mg
1483	Temozolomide	Tablets	20mg
1484	Temozolomide	Tablets	100mg

1485	Temozolomide	Tablets	250mg
1486	Thalidomide	Tablets	50mg
1487	Thalidomide	Tablets	100mg
1488	Thioguanine	Tablets	40mg
1489	Transtuzumab (Herceptin)	Injections	
1490	Vinblastine	Injections	10mg.
1491	Vincristine	Injections	1MG/1ML
1492	Vinorelbine	Injection	10 mg
1493	Vinorelbine Solution	Injection	50mg.
1494	Zoledronic acid	Injections	4mg
1495	Zoledronic acid	Injections	5mg
SCH- 14 Antidotes			
1496	Activated Charcoal	Oral	
1497	Desferrioxamine	Injection	500mg
1498	Dimercapsulesrol	Injection in oil	50 mg / ml
1499	Methylthioninium chloride (Methylene blue)	Injection	10 mg / ml
1500	Naloxone	Injections	200mg
1501	Naloxone	Injections	400mg
1502	Pencillamine	Tablets	250mg
1503	Pralidoxime Chloride(2-PAM)	Injection	25 mg/ml
1504	Sodium Nitrite	Injection	30 mg / ml
1505	Sodium Thiosulphate	Injection	250 mg/ ml
SCH-15 Anaesthetic Agents			
1506	Adrenaline	Injection	1 ml
1507	Apixaban	Tablets	2.5 mg
1508	Apixaban	Tablets	5 mg
1509	Amino acid 10 %	Injection,	100 ml
1510	Amino acid 10 %	Injection,	500ml
1511	Amino Acid Lipid Dextrose Solution for TPN in Single Bag 625 ml	Injection,	737.5 kcal, Central Route (Pack 1*5)
1512	Amino Acid Lipid Dextrose Solution for TPN in Single Bag 625 ml	Injection,	737.5 kcal, Central (with omega-3) (Pack 1*5)
1513	Amino Acid Lipid Dextrose Solution for TPN in Single Bag	Injection,	Amino Acid Lipid Extrose Solution for TPN in single Bag 1026 ml.
1514	Amino Acid Lipid Dextrose Solution for TPN in Single Bag 1250 ml	Injection,	955 kcal, Peripheral route (Pack 1*5)
1515	Amino Acid Lipid Dextrose Solution for TPN in Single Bag 1250 ml,	Injection,	1265 kcal, Central Route (Pack 1*5)
1516	Amino Acid Lipid Dextrose Solution for TPN in Single Bag 1250 ml,	Injection,	1475 kcal, Central Route (Pack 1*5)

1517	Amino Acid Lipid Dextrose Solution for TPN in Single Bag	Injection,	Amino Acid Lipid Extrose Solution for TPN in single Bag 1440 ml.
1518	Amino Acid Lipid Dextrose Solution for TPN in Single Bag	Injection,	Amino Acid Lipid Extrose Solution for TPN in single Bag 1540 ml.
1519	Amino Acid Lipid Dextrose Solution for TPN in Single Bag 1875 ml,	Injection,	1435 kcal, Peripheral Route (Pack 1*5)
1520	Amino Acid Lipid Dextrose Solution for TPN in Single Bag 1875 ml,	Injection,	2215 kcal, Central Route (Pack 1*5)
1521	Amino Acid Lipid Dextrose Solution for TPN in Single Bag	Injection,	Amino Acid Lipid Extrose Solution for TPN in single Bag 1920 ml.
1522	Amino Acid Lipid Dextrose Solution for TPN in Single Bag	Injection,	Amino Acid Lipid Extrose Solution for TPN in single Bag 2053 ml.
1523	Atracurium	Injections	50mg (5ml)
1524	Atracurium	Injection,	2.5 ml
1525	Bupivacaine Hcl	Injections	0.25% 30 ml
1526	Bupivacaine Hcl	Injections	0.5% 20 ml
1527	Bupivacaine Hcl Heavy	Injections	0.5%/5 ml,
1528	Bupivacaine Hydrochloride	Injection	7.5% glucose solution
1529	Butorphanol Tartarate	Injections	1mg
1530	Butorphanol Tartarate	Injections	2mg
1531	Colistimethate Sodium	Injections	1MIU
1532	Colistimethate Sodium	Injections	2 MIU
1533	Colistimethate Sodium	Injections	3MIU
1534	Clarithromycin 500 mg Vial	Injections	500mg
1535	Caspofungin 50 mg Vial	Injections	50mg
1536	Caspofungin 70 mg Vial	Injections	70mg
1537	Dexmedetomidine 200 mcg	Injections	2 ml
1538	Dexmedetomidine 100 mcg	Injections	1 ml
1539	Dexmedetomidine 50 mcg	Injections	0.5 ml
1540	Desflurane	inhalation anesthesia agents	240 ml
1541	Diazepam	Syrup	2mg/5ml
1542	Ephedrine	Injections	1 ml
1543	Etomidate	Injections	10ml amp.
1544	Emla Cream	Ointment	
1545	Fentanyl citrate	Injection	2mlAmps
1546	Fentanyl Transdermal patch	Injection	12.5Mcg/Hour

1547	Fentanyl Transdermal patch	Injection	25Mcg/Hour
1548	Fentanyl Transdermal patch	Injection	50Mcg/Hour
1549	Glycopyrolate 0.5Mg + neostigmine methylsulphate 2.5mg	Injection,	5 ml
1550	Glycopyrrolate	Injection	0.2mg
1551	Halothane	Injection	250 ml
1552	Imipenam + Cilastatin 250 mg and 250 mg Vial	Injection	(250+250)mg
1553	Imipenam + Cilastatin 500 mg and 500 mg Vial	Injection	(500+500)mg
1554	Isotonic Calcium		
1555	Ketamine	Injection	100mg/2ml
1556	Levobupivacaine 10 ml Vial (2.5mg/ml)	Injection	10ml
1557	Levobupivacaine 10 ml Vial (5 mg/ml)	Injection	4ml
1558	Levobupivacaine 10 ml Vial (5 mg/ml)	Injection	10ml
1559	Lignocain &adrenaline	Injection,	1:200,000 30ml
1560	Lignocain &adrenaline	Injection,	1:80,000 30ml
1561	Lignocaine 2%	Injection	2% 30 ml
1562	Lignocaine 4%	Injection	4% 30 ml
1563	Lignocaine 20 gm	Ointment	5%
1564	Lignocaine Hydrochloride	Topical Forms,	5%,
1565	Lignocaine Hydrochloride	Spinal	5% +7.5% Glucose
1566	Lignocaine Jelly	Ointment	2% 30 gm
1567	Lignocaine Spray 10%	Spray	50ml
1568	Lignocaine Vicous solution 4%	Liquids	100ml
1569	Lignocaine with Adrenaline	Injection	2%+5mcg
1570	Lignocaine without preservative	Injection	2%
1571	Mephentermine 15mg/ml	Injection	1 ml
1572	Mephentermine 15mg/ml	Injection	10 ml
1573	Micafungin	Injection,	50 mg vial
1574	Midazolam	Nasal Spray	0.01
1575	Midazolam	Injection	1mg/ml
1576	Midazolam	syrup	2 mg/ ml
1577	Midazolam	Tablets	7.5mg
1578	Moxifloxacin HCL infusion	Injection,	400MG/100ML
1579	Nalbuphine hydrochloride	Injection,	
1580	Phenylephrine	Injection,	1 ml
1581	Physostigmine	Injection	2 ml
1582	Propofol 1%	Injection,	10 ml
1583	Propofol 1%	Injection,	20 ml
1584	Propofol 1%	Injection,	50 ml
1585	Propofol MCT/LCT	Injection,	20 ml
1586	Propofol MCT/LCT	Injection,	50 ml
1587	Phosphenytoin 150 mg	Injection,	2 ml
1588	Pyridostigmine	Injection	1mg/ml
1589	Ritodine hydrochloride	Injection,	5ml
1590	Ritodine hydrochloride	Tablets	10mg
1591	Ropivacaine 0.2% vial	Injection,	10ml
1592	Ropivacaine 0.2% vial	Injection,	20 ml
1593	Ropivacaine 0.2% vial	Injection,	50 ml
1594	Ropivacaine 0.75% vial	Injection,	20 ml

1595	Ropivacaine 0.75% vial	Injection,	20 ml
1596	Ropivacaine 0.75% vial	Injection,	10 ml
1597	Ropivacaine 0.75% vial	Injection,	4 ml
1598	Ropivacaine 0.5% vial	Injection,	20 ml
1599	Ropivacaine 0.5% vial	Injection,	10 ml
1600	Rocuronium	Injection,	5 ml
1601	Succinylcholine	Injection	50mg/ml
1602	Succinylcholine Chloride	Injections	2ml
1603	Thiopentone Sodium	Injection	500 mg
1604	Thiopentone Sodium	Injection	1gm
1605	Topical Lidocaine Aerosol 10%	Sprays	50ml
1606	Transdermal buprenorphine patch	Patch	5Mcg/hour
1607	Transdermal buprenorphine patch	Patch	10Mcg/hour
1608	Transdermal buprenorphine patch	Patch	20Mcg/hour
1609	Vecuronium	Injection,	4 mg
1610	Vecuronium	Injection,	10 mg
1611	Balanced Iso-Caloric Powder (Polymeric diet) for Enteral Tube Feeding	Powder	400g
1612	Renal Protien Powder	Powder	200g
1613	Hepatic Protien Powder	Powder	200g
1614	0.55% w/w Ortho Phthaladehyde, US FDA & US EPA Approved	Solution	5 litre
1615	Lactate Free Balanced Solution in Non-PVC Packing with pH of 7.35-7.45	Powder	25 bot
1616	Peptide Based semi-elemental powder for Enteral Tube Feeding in adults	Powder	200mg
1617	Peptide Based semi-elemental powder for Enteral Tube Feeding in adults	Powder	400mg
1618	High Protein Low electrolyte Powder for Enteral Tube Feeding in patients on Dialysis	Powder	200g
1619	Enteral Nutrition Powder for Diabetic Patients	Powder	400mg
1620	High Protein Powder for Enteral Tube Feeding	Powder	400mg
1621	High Protein Powder for Enteral Tube Feeding	Powder	400mg
1622	7% Amino Acid Solution for renal patients	Injection,	250ml
1623	7% Amino Acid Solution for renal patients	Injection,	500ml
1624	Chlorohexidine body wash	body wash	500ml
1625	Formula Milk Powder for Preterm / Low Birth Weight Newborns	Powder	400gm
1626	Formula Milk Powder for Term Newborns	Powder	400gm
SCH- 16 Contrast Media			
1627	Gadobenate Acid dimeglumine	Injections	10ml
1628	Gadobenate Acid dimeglumine	Injections	20ml
1629	Gadodiamide	Injections	10ML
1630	Gadodiamide	Injections	20ml
1631	Gastrovedeo (Diatrizoate sod 41.7% w/v) 100 ml	Injection	
1632	Iodixanol USP	Injection	320mg /50ml
1633	Iohexol 300eq.to 347mg./ml	Injections	10ml
1634	Iohexol 300eq.to 347mg./ml	Injections	20ml
1635	Iohexol 300eq.to 347mg./ml	Injections	40ml

1636	Iohexol 300eq.to 347mg./ml	Injections	50ml
1637	Iohexol 300eq.to 347mg./ml	Injections	100ml
1638	Iohexol 350eq.to 755mg./ml	Injections	50ml
1639	Iomeprol 50ml	Injections	400mg
1640	Iomeprol 75ml	Injections	400mg
1641	Iopamidol 300mg	Injections	100ml
1642	Iopamidol 370mg	Injections	100ml
1643	Iopromide 300eq.to 0.623g./ml	Injections	50ml
1644	Iopromide 300eq.to 0.623g./ml	Injections	100ml
1645	Iopromide 370eq.to 0.769g./ml	Injections	50ml
1646	Iopromide 370eq.to 0.769g./ml	Injections	100ml
1647	Meglumine diatrizoate 0.65mg./ml.	Injections	20ml
1648	Oral C.7. Contrast 30ml vial	Injections	
1649	Sod. Diatrizoate & Meglumine Diatrizoate 60% eq.to 292mg./ml.	Injections	20ml
1650	Sod. Diatrizoate & Meglumine Diatrizoate 76% eq.to 370mg./ml	Injections	20ml
1651	Sod. Diatrizoate & Meglumine Diatrizoate 76% eq.to 370mg./ml	Injections	50ml
1652	Sod. Diatrizoate & Meglumine Diatrizoate 76% eq.to 370mg./ml	Injections	100ml
1653	Sulphurtexa fluoride microbubble powder & solvent	Injection	
SCH-17 I.V.Fluids (Crystalloids)			
1654	(A)DNS (Dextrose Normal Saline) Dextrose 5%, Sod.Chloride 0.9% (Plastic self collapsible bags) PVC Bags with DEHP	Injection	500ml
1655	(B)DNS (Dextrose Normal Saline) Dextrose 5%, Sod.Chloride 0.9% (Plastic self collapsible bags) Non- PVC Bags	Injection	500ml
1656	Dextrose 10%	Injection	500 ml
1657	Dextrose 25%	Injection	100 ml
1658	Dextrose 5% Glass	Injection	500ml
1659	Dextrose 5% Plastic (Self Collapsible bags) Non PVC Bags	Injection	500ml
1660	Dextrose 5% Plastic (Self Collapsible bags) PVC Bags with DEHP	Injection	500ml
1661	Dextrose 5%(Plastic)	Injection	500ml
1662	Dextrose 5%, Sod.Choride 0.18%, N/5 glass	Injection	100 ml
1663	Dextrose 5%, Sod.Choride 0.18%, N/5 glass	Injection	500 ml
1664	Dextrose 5%, Sod.Choride 0.18%, N/5 Plastic	Injection	100 ml
1665	Dextrose 5%, Sod.Choride 0.18%, N/5 Plastic	Injection	500 ml
1666	Dextrose 5%, Sod.Choride 0.33%, N/3 glass	Injection	100 ml
1667	Dextrose 5%, Sod.Choride 0.45%, N/2 (Plastic)	Injection	500ml
1668	Dextrose 5%, Sod.Choride 0.45%, N/2 glass	Injection	500 ml
1669	Dextrose20% (Glass)	Injection	500ml
1670	Dextrose 5%, Sod.Choride 0.9%,	Injection	500 ml.
1671	Dextrose 5%, Sod.Choride 0.9% N/3 Glass	Injection	500ml
1672	Dextrose 5%, Sod.Choride 0.9%N/3 Plastic	Injection	500 ml
1673	Glycine 1.5% (Plastic)	Injection	3000ml
1674	Glycine 1.5% (Plastic)	Injection	1000ml
1675	H.D.fluid Low calcium	Injection	2.5ltr
1676	Heamodialysis Fluid with Dextrose	Injection	300ml

1677	Multiple Electrolytes& Dextrose -M	Injection	500 ml
1678	Multiple Electrolytes& Dextrose -P	Injection	500 ml
1679	Mannitol 20 %	Injection	350 ml
1680	Mannitol 10% + Glycerine 10%(Glass)	Injection	100ml
1681	Mannitol 10% + Glycerine 10%(Glass)	Injection	300ml
1682	Mannitol 20 %	Injection	100ml
1683	Mannitol 20% (Glass)	Injection	100ml
1684	Mannitol 20% (Glass)	Injection	350ml
1685	Dextrose 5%	Injection	250ml
1686	Dextrose 10%	Injection	250 ml
1687	Normal Saline Sodium Chloride 0.45%	Injection	500 ml
1688	Mannitol 20% self collapsible bags PVC BAGS with DEHP	Injection	100ml
1689	Normal Saline (Sodium Chloride 0.9%) (Glass)	Injection	500ml
1690	Normal Saline (Sodium Chloride 0.9%) (Glass)	Injection	100ml
1691	Normal Saline (Sodium Chloride 0.9%) (Plastic self Collapsible bags) Non-PVC Bags	Injection	100ml
1692	Normal Saline (Sodium Chloride 0.9%) (Plastic self Collapsible bags) Non-PVC Bags	Injection	500ml
1693	Normal Saline (Sodium Chloride 0.9%) (Plastic self Collapsible bags) PVC Bags with DEHP	Injection	100ml
1694	Normal Saline (Sodium Chloride 0.9%) (Plastic self Collapsible bags) PVC Bags with DEHP	Injection	500ml
1695	Normal Saline (Sodium Chloride 0.9%) (Plastic)	Injection	100ml
1696	Normal Saline (Sodium Chloride 0.9%)(Plastic)	Injection	1000ml
1697	Normal Saline Sodium Chloride 0.3%	Injection	100 ml
1698	Normal Saline Sodium Chloride 0.9%	Injection	500 ml
1699	P.D. fluid 1.5%	Injection	2 ltr
1700	P.D. fluid 2.5%	Injection	2 ltr
1701	P.D. Fluid Plastic	Injection	1000ml
1702	Normal Saline Sodium Chloride 0.45%	Injection	250 ml
1703	Ringer Lactate (Glass)	Injection	1000 ml
1704	Ringer Lactate (Plastic self collapsible bag) (Non- PVC Bags)	Injection	500ml
1705	Ringer Lactate (Plastic self collapsible bag) PVC Bags with DEHP	Injection	500ml
1706	Ringer Lactate (Plastic)	Injection	1000ml
1707	Sodium chloride 0.9%	Aerosol Sprays	100 ml
1708	Sodium chloride 0.3%	Injection	100ml
1709	Salt Solution Calcium		
SCH-18 Antiseptics and Disinfectants			
1710	Acriflavin+Glycerin	Solution	
1711	Antimicrobial skin gel with Ethyl alcohol >60%	LIQUID	1000ml
1712	Antimicrobial skin gel with Ethyl alcohol >60%	LIQUID	450ml
1713	Ethyl Alcohol 60% W/v Based Hand Sanitizer with Moisturiser.	LIQUID	500 ml
1714	Benzoin Compound	Tincture	
1715	Cedepol (Teepol)	LIQUID	5ltr
1716	Cetrimide	Solution	20% (conc. for dilution)

1717	Cetrimide 15%+Chlorhexidine 7.5%	LIQUID	1000ml
1718	Chlorhexidine	wet wipes	
1719	Chlorhexidine 0.5%(with 70% ethanol)sol. With or without surfactants, emollients & moisturisers.	LIQUID	500ml
1720	Chlorhexidine 4% sol. With surfactants, emollients & moisturisers.	LIQUID	500ml
1721	Combination of sodium laureth sulphate +NaCl+ Peg 7 +peg 120 + Glycerine	LIQUID	500ml
1722	Combination of Undecylenamidopropyl-trimonium methosulphate + Phenoxyethanol + Skin care additives	LIQUID	500ml
1723	Diethyl Ether (Solvent ether) for synthesis	LIQUID	500ml
1724	Ehtanol 30% with 1% Triclosan Solution	LIQUID	30 ml
1725	Enzymatic detergent solution with neutral ph	LIQUID	1000ml
1726	Ethanol 80% with butan.2-one, macrogolglycerolocoate	LIQUID	500ml
1727	Formaldehyde Solution (Formalin) 37-41%W/V for synthesis	Solution	5ltr
1728	Gentian Violet	Paint	0.50%
1729	Gentian Violet	Paint	1%
1730	Glutaraldehyde	Solution	2%
1731	Gluteraldehyde (Acidic Medium 2%)	LIQUID	500ml
1732	Gluteraldehyde (Alkaline Medium) 2.45% with powder rust inhibitors	LIQUID	5ltr
1733	Hydrogen peroxide 11% and 0.01% sliver nitrate with micro jet.	LIQUID	1000ml
1734	Isopropyl alcohol (1, 2, Propanol) 75% + Macetronium + Skin emollients & moisturizers	LIQUID	500ml
1735	Orthopthalaldehyde 0.55%	LIQUID	5000ml
1736	Povidone Iodine 10%	LIQUID	500ml
1737	Povidone Iodine 10%	LIQUID	100ml
1738	Povidone Iodine 7.5%	LIQUID	500ml
1739	Povidone Iodine 5%	LIQUID	100ml
1740	Povidone Iodine 5%	LIQUID	500ml
1741	Sodalime Granules	Tablets	500gm
1742	Sodium diehloro. Isocyanurate, surfactant free	Tablets	
1743	Surface/environmental disinfectant solution contaming chemically bound formal dehyde in combination with Gluteraldehyde and alkyl urea derivatives	LIQUID	500ml
1744	Surface/environmental disinfectant spray containing ethanol & isopropyl alcohol (propanols)	LIQUID	250ml
1745	Surfactant	Injection	4ml
1746	Surfactant	Injection	8ml
SCH-19 Life Saving & Injections			
1747	Adernaline	Injections	1ml
1748	Aminophyllin 25mg/ml	Injections	10ml
1749	Atropine	Injections	1 ml
1750	Dextrose 25%	Injections	25ml
1751	Dextrose 50%	Injections	50 ml
1752	Isoprenaline 2mg/ ml	Injections	2ml
1753	Magnesium Sulphate 50% w/v 2ml, 10%	Injections	2ml

1754	Nalidixic acid	syrup	300mg/5ml
1755	Papaverine	Injections	2 ml
1756	Phenylephrine	Injections	10mg
1757	Potassium Chloride 150mg	Injections	10ml
1758	Potassium Chloride	syrup	500mg/5ml
1759	Quinine	Injections	2ml
1760	Sodium Bicarbonate 7.5%	Injections	10ml
1761	Sterile water	Injection	10ml
1762	Sterile water	Injection	50ml
1763	Vitamin C.	Injections	500 ml
1764	Water for Injection	Injections	5ml
SCH-20 I.P. Drugs			
1765	Acriflavin	powder	100gm
1766	Boric Acid	powder	400gm
1767	Boric Acid	powder	500gm
1768	Carbolic Acid	powder	400gm
1769	Gentian Violet	solution	100gm
1770	Glycerin	LIQUID	25Kg.
1771	Glycerol solution	LIQUID	500 ml
1772	Hydrogen Peroxide	LIQUID	400ml
1773	Hydrogen Peroxide	LIQUID	500ml
1774	Icthamol solu.	solution	
1775	Liquid Paraffin Heavy	LIQUID	400ml
1776	Mercurochrome crystals	powder	100gm
1777	Methylene Blue powder	powder	
1778	Potassium Permanganate	powder	400gm
1779	Potassium Permanganate	powder	500gm
1780	Potassium Permanganate	sachet	400gm
1781	Potassium Permanganate	sachet	500gm
1782	Tannic Acid	LIQUID	500gm
1783	Tincture Benzoin	LIQUID	500ml
1784	Tincture Iodine	LIQUID	500ml
1785	White Petroleum Jelly	Jelly	1KG
SCH-21 Immunomodulators			
1786	Anti Thymocyte Globulin	Injection	250mg
1787	Basiliximab	Injection	20mg
1788	Betamethasone	Tablets	0.5mg
1789	Betamethasone	Tablets	1mg
1790	Cyclophosphamide	Tablets	50mg
1791	Cyclophosphamide	Tablets	200mg
1792	Cyclophosphamide	Injection	200mg
1793	Cyclophosphamide	Injection	5000mg
1794	Cyclosporine	capsules	25mg
1795	Cyclosporine	capsules	50mg
1796	Cyclosporine	capsules	100mg
1797	Daclizumab	Injection	25mg
1798	Deflazacort	Tablets	1mg
1799	Deflazacort	Tablets	6mg

1800	Deflazacort	Tablets	18mg
1801	Deflazacort	Tablets	24mg,
1802	Infliximab	Injection	100mg
1803	Levamisole	Tablets	50mg
1804	Methyl Prednisolone 40mg	Injection	1ml
1805	Methyl Prednisolone 80mg	Injection	2ml
1806	Methyl Prednisolone Sodium succinate	Tablets	8mg
1807	Methyl Prednisolone Sodium Succinate	Injection	1gm
1808	Methyl Prednisolone Sodium Succinate	Injection	250mg
1809	Methyl Prednisolone Sodium succinate	Tablets	4mg
1810	Methyl Prednisolone Sodium succinate	Tablets	16mg
1811	Methylprednisolone	Injection	40 mg
1812	Methylprednisolone	Injection	125mg
1813	Methylprednisolone	Injection	500mg
1814	Mycophenolate Mofetil	Tablets	250mg
1815	Mycophenolate Mofetil	Tablets	500mg
1816	Prednisolone	Tablets	5mg
1817	Prednisolone	Tablets	10mg
1818	Prednisolone	Tablets	20mg
1819	Rituximab	Injection	100mg
1820	Rituximab	Injection	500mg
1821	Tacrolimus	Tablets	0.5mg
1822	Tacrolimus	Tablets	1mg
1823	Tacrolimus	Tablets	5mg
SCH-22– Peritoneal Dialysis Solution			
1824	Intraperitoneal Dialysis Solution	Solution	40l of approximate
SCH-23–Diagnostic agents			
1825	Barium Sulphate	Suspension	100% w/v
1826	Barium Sulphate	Suspension	250% w/v
1827	Calcium Iodate	Injection	3 g
1828	Calcium Iodate	Injection	3 g
1829	Iopanoic Acid	Tablets	500 mg
1830	Subtrigonal bulking agent (dextranomer and sod. hyaluronate)	Injection	1ml
1831	Meglumine Iothalamate	Injection	60% w/v (iodine=280 mg / ml)
1832	Meglumine Iotroxate	Solution	5-8 g iodine in 100-250 ml
1833	Propyliodone	Oily, suspension	500-600 mg / ml
1834	Sodium Iothalamate	Injection	70% w/v(Iodine=420 mg / ml)
1835	Sodium MeglumineDiatrizoate	Injection	60% w/v(Iodineconc. =292 mg /ml), 76% w/v(Iodineconc. =370 mg / ml)
SCH-24Antiretroviral medicines .1 Nucleoside reverse transcriptase inhibitors			

1836	Didanosine	Tablets	250 mg
1837	Didanosine	Tablets	400 mg
1838	Lamivudine	syrup	10mg/ml
1839	Lamivudine	Tablets/syrup.	150 mg
1840	Lamivudine + Nevirapine +Stavudine	Tablets	150 mg + 200 mg+30 mg
1841	Lamivudine + Zidovudine	Tablets	150 mg + 300 mg
1842	Stavudine+Lamivudine	Tablets	30mg+ 150mg
1843	Zidovudine+Lamivudine+Nevirapine	Tablets	300mg+150mg+200mg
SCH-25 Non-nucleoside reverse transcriptase inhibitors			
1844	Diloxanide Furoate	Tablets	500 mg
1845	Efavirenz	capsules	200 mg
1846	Efavirenz	capsules	600 mg
1847	Indinavir	capsules	200 mg
1848	Indinavir	capsules	400 mg
1849	Nelfinavir	capsules	250 mg
1850	Nelfinavir	capsules	100 mg,
1851	Pentamidine Isothionate	Injection	200 mg
SCH-26, Skin Preparations			
1852	Acyclovir 5%	Ointment	5GM
1853	Adapalene Gel 0.1%	Ointment	15gm
1854	Benzoyl peroxide 2.5% gel	Ointment	20gm
1855	Benzoyl peroxide 5% gel	Ointment	20gm
1856	Benzyl benzoate	Lotion	25%
1857	Benzyl benzoate	Cream	5%
1858	Betamethasone Dipropionate	Cream	0.05%
1859	Betamethasone Dipropionate	Ointment	0.05%
1860	Betamethasone dipropionate 0.1% + Salicylic acid 3%	Ointment	20g
1861	Betamethasone valerate 0.01%	Cream	20gm
1862	Betamethasone valerate 0.12% + clioquinol 3%	Cream	20gm
1863	Betamethasone valerate 0.12% + neomycin 0.5%	Cream	20gm
1864	Calamine+Diphenhydramine Hydrochloride + Ethanol	Lotion	100 ml
1865	Clindamycin 1% gel	Gel	10gm
1866	Clindamycin 1% lotion	lotion	25ml
1867	Clobetasol 0.05%	Ointment	10/15gm
1868	Clobetasol 0.05% + Gentamicin 0.1%	Ointment	10/15gm
1869	Clobetasol 0.05%+ Miconazole 2%	Ointment	20gm
1870	Clotrimazole 1% + Betamethasone	Ointment	5gm
1871	Clotrimazole cream	Ointment	10/15gm
1872	Clotrimazole Lotion 1%	Soln	15ML
1873	Clotrimazole Powder 1%	powder	75gm
1874	Coal Tar	Solution	5%
1875	Dithranol	Ointment	0.1-2%
1876	Fluocinolone + Miconazole Nitrate	Ointment	15gm
1877	Fluocinolone + Neomycin	Ointment	20gm
1878	Fluocinolone 0.025% 15 gm	Ointment	15gm
1879	Fluocinolone Acetonide 0.1%	Ointment	20gm

1880	Fluticasone Propionate 0.05%	Ointment	10gm
1881	Framycetin 1%	Ointment	30gm
1882	Framycetin 1%	Ointment	100gm
1883	Framycetin Sulphate	Cream	0.50%
1884	Fusidic Acid 2%	Cream	15gm
1885	Gamabenzene lotion Hexachloride 1%	Ointment	100ml
1886	Hydroquinone	Ointment	25gm
1887	Ketoconazole 2%	shampoo	50ml
1888	Liposomal Dithranol 0.5% w/w	Ointment	30gm
1889	Methylrosanilinium Chloride (GentianViolet)	Aqueous solution	0.50%
1890	Metronidazole Gel	Ointment	30gm
1891	Miconazole	Ointment or Cream	2%
1892	Minoxidil 2%	Solution	60ml
1893	Minoxidil 5%	Solution	60ml
1894	Mometasone 0.1%	lotion	15ml
1895	Mometasone 0.1%	Ointment	15gm
1896	Mometasone Furoate	N/spray	50mcg
1897	Mupirocin + Betamethasone	Ointment	5gm
1898	Mupirocin 2%	Ointment	5gm
1899	Neomycin +Bacitracin	Ointment	5 mg + 500 IU / g
1900	Permethrin	Lotion	5%
1901	Permethrin 1%	Ointment	30gm
1902	Pimecrolimus 1%	Ointment	10gm
1903	Polymyxin B Sulph.5000 IU + Neomycin 3400 IU per gm powder	Powder	10gm
1904	Polymyxin B Sulph.5000IU equivalent to neomycin 1700IU per gm	Ointment	2.5GM
1905	PolymyxinBSulp.5000IU+Neomycin 3400IU per gm	Ointment	5gm
1906	Povidone Iodine5% + Metronidazole 1%	Ointment	15gm
1907	Povidone Iodine 5%	Ointment	15gm
1908	Salicylic acid + Coal tar 1%+5% W/V	Ointment	15mg
1909	Salicylic acid 1.15/1.5% + Coal tar extract/Urea 5% with other ingredients	Ointment	30gm
1910	Salicylic Acid	Solution	5%
1911	Silver Sulphadiazine	Cream	1%
1912	Silver Sulphadiazine+Chlorhexidine	Ointment	100gm
1913	Silver Sulphadiazine+Chlorhexidine	Ointment	25gm
1914	Silver Sulphadiazine+Chlorhexidine	Ointment	250gm
1915	Sodium fusidate 2%	Ointment	5GM
1916	Tacrolimus 0.03%	Ointment	10gm
1917	Terbinafine 1%	Ointment	10 gm
1918	Tretinoin 0.05%	Ointment	20gm
1919	Tretinoin 0.025%	Ointment	20gm
1920	Urea 10/12% + Lactic acid 6/10% with other ingredients	Ointment	50gm
1921	Zinc	Syrup	20 mg/5 ml
1922	Heparin	Ointment	30gm
1923	Ointment/Gel containig Diclofenadiethylamine Linseed methyl Salicylate & Menthol	Ointment	30gm

1924	Ointment/Gel containing Etoricoxib +Menthol+Lincid oil+Methyl salicylate	Ointment	30gm
1925	Gel/Ointments having varying combinations of Methyl Salicylate, Mephenesin, Menthol Benzyl /Methyl nicotinate, Comphor, Turpentine	Ointment	15gm
1926	Zinc Oxide	Dusting Powder	25gm
SCH-27 Ophthalmic Preparations			
1927	Acyclovir 3%	Ointment	5gm
1928	Atropine 1%	Ointment	5gm
1929	Atropine 1%	Ointment	1%
1930	Betamethosone 0.1%+ neomycin 0.5%	E/d	5ml
1931	Betaxolol 5%	Drop	5ml
1932	Betaxolol 0.25%	Drop	5ml
1933	Brimonidine tartarate 0.2%	Drop	5ml
1934	Bromonidine +Timolol	Eye Drop	0.2%+0.5%
1935	Carboxymethylcellulose sodium0.5%	Drop	10ml
1936	Chloramphenicol	syrup	125mg/5ml
1937	Chloramphenicol 1%	Drop	5ml
1938	Chloramphenicol 1%	Ointment	5ml
1939	Ciprofloxacin	Eye Drop	0.003
1940	Ciprofloxacin 0.3% w/w	Ointment	5gm
1941	Combination of Boric Acid + Sod. Chloride + Chlorbutanol + Naphazoline HCL + Zinc Sulphate + Chlorpheniramine Maleate,Hydropropylmethyl cellulose etc.	Drop	
1942	Combination of Boric Acid with Borax, Naphazoline, Salicylic Acid, Zinc Sulphate, Benzalkonilum Paraben, Menthol etc.	Drop	
1943	Conc.Cefazolin	Eye Drop	0.05
1944	Cyclopentolate 1%	E/d	5ml
1945	Cyclosporine 0.05%	Drop	5ml
1946	Diclofenac 0.1%	Drop	5ml
1947	Dorzolamide 2%	E/d	5ml
1948	Erythromycin	syrup	125mg/5ml
1949	Fluconazole 0.3%	Drop	5ml
1950	Fluoromethalone	Eye drop	0.001
1951	Flurbiprofen 0.03%	Drop	5ml
1952	Gatifloxacin 0.3%	Drop	5ml
1953	Gentamicin	Drops	0.30%
1954	Glycerine 0.9% + L. Carnitine + erythromycin + cmc 0.5% E/d	Drop	
1955	Homatropine Hydrobromide 2%	Drop	3ml
1956	Hydroxy propyl methyl cellulose	Eye drop	0.70%
1957	Hydroxyl Propyl Methyl Cellulose 0.3%	Drop	10ml
1958	Hypromellose	EyeOintment	0.02
1959	Ketorolac 0.5%	E/d	5ml
1960	Latanoprost 50 mcg per ml	Drop	2.5ml
1961	Latanoprost 50 mcg per ml + timolol 5 mg per ml	Drop	2.5ml
1962	Methyl Cellulose	Injection	2%
1963	Miconazole	Drops	1%

1964	Moxifloxacin	Eye drop	0.50%
1965	Natamycin 5%	Eye drop	5ml
1966	Neomycin+polymyxinB+bacitracin zinc	E/d	5ml
1967	Neostigmine	Injection	2.5mg/ml
1968	Neostigmine	Injection	0.5mg/ml
1969	Norfloxacin 0.3%	Ointment	5gm
1970	Ofloxacin 0.3%	Drop	5ml
1971	Paracaine	E/d	5ml
1972	Phenylephrine HCL	Drop	5%
1973	Phenylephrine HCL 10%	Drop	5ml
1974	Pilocarpine	Drops	0.25%
1975	Pilocarpine 4%	Drop	5ml
1976	Pilocarpine 2%	Drop	5ml
1977	Polyvinyl Alcohol 1.4% + Povidone 0.06% + Chlorbutanol 0.5%	Drop	10ml
1978	Povidone Iodine	Drops	0.60%
1979	Povidone Iodine	Eye drop	5%
1980	Prednisolone Acetate	Eye drop	0.01
1981	Prednisolone Sodium Phosphate	Drops	1%
1982	Proparacain HCl USP 0.5%	Drop	0.50%
1983	Sodium Cromoglycate 2%	Drop	5ml
1984	Fluorescein Sodium 10%	Injection	5ml
1985	Fluorescein Sodium 20%	Injection	3ml
1986	Tetracaine Hydrochloride	Drops	0.50%
1987	Timolol	Eye drop	0.005
1988	Timolol 0.25%	Drop	5ml
1989	Tobramycin	Eye drop	0.003
1990	Tropicamide 0.8%+ Phenylephrine 5%	Drop	5ml
1991	Tropicamide 0.80%	Drop	5ml
1992	Tropicamide 1%	Drop	5ml
1993	Tropicamide+Phenylephrine	Eye Drop	1%+5%
1994	Vancomycin	Eye Drop	50mg/cc
1995	Nepafenac ophthalmic suspension	eye drops	5 ml
1996	Fluorescein 1%	Eye drops	5 m
1997	CMC 0.5% + glycerine 0.5% + N-acetyl carnosine 1%.	Drop	5 ml
1998	Lignocaine 4%	Eye Drops	10 ml
SCH-28 ENT			
1999	Acetic Acid	Liquid	2% w/v
2000	Bismuth Iodine Paraffin paste (BIPP)	Paste	30gm
2001	Budesonide N/S	N/ Spary	100mcg/md
2002	Chloramphenicol+ Clotrimazole+ Beclomethasone Dipropionate+ Lignocaine Hydrochloride	Ear drop	5%+1%+0.025% +2% w/v (5ml)
2003	Chlorhexidine Mouth wash	Liquid	100ml
2004	Chlorhexidine Mouth wash 160ml	Liquid	160ml
2005	Chlorine water	Solution	
2006	Clotrimazole	Tablets/Lozenge	100mg
2007	Clotrimazole 1%	Ear drop	10ml
2008	Combination of Eucalyptol, Methol, Terpeneol Camphor, Chlorthymol etc. for Inhalation	Inhalation	

2009	Feracrylum (Hemolok)	Solution	1% w/v (20ml)
2010	Fluticasone 0.05%	N/spray	10ml
2011	Fluticasone Furoate 50mcg	N/spray	12ml
2012	Haemocoagulase	Nasal drop	2cu/ml
2013	Haemocoagulase	Injection	1cu/ml
2014	Liquid paraffin	Nasal drop	10ml
2015	Medicated Toothpaste containing Potassium Nitrate 50mg.	Medicated Toothpaste	50gm
2016	Medicated Toothpaste containing Strontium Chloride, Potassium Nitrate, Formalin etc.	Medicated Toothpaste	50gm
2017	Medicated Toothpaste containing Strontium Chloride, Pottassium Nitrate, Formaline etc. 100gm	Medicated Toothpaste	100gm
2018	Neomycin+Bacitracin+Hydrocortisone	Ointment	5mg
2019	Neomycin+Bacitracin+polymyxin B	Powder	10gm
2020	Neomycin+Bacitracin+Hydrocortisone	Ear drop	5 ml
2021	Normal saline Drop	Liquid	10 ml
2022	CHLORAMPHENICOL 5 % , BECLOMETHASONE DIPROPIONATE 0.025 % , CLOTRIMAZOLE 1 % , LIGNOCAINE 2 %	Ear drop	5ml
2023	Paradichlorobenzene+ Benzocaine+Chlorbutol+Turpentine oil+Butylated hydroxyanisole	Ear drop	2%+2.7%+5%+15%+0.05% w/v (10ml)
2024	Povidone-Iodine Mouthwash/Gargle 1%	Liquid	100ml
2025	Sodium Chloride	Nasal drop	0.65% w/v
2026	Wax Softner	Liquid	10ml
2027	Xylometazoline Nasal Drops 0.05%	Liquid	10ml

**Administrative Officer
AIIMS, Jodhpur**